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1. Customer Information

Applicant:
Address:

Technical Contact:
Telephone:
Email address:

Uniden America Corporation
6225 N State Highway 161
Suite 300

Irving, TX 75038

Steve Roby
817-858-8624
SRoby@uniden.com

1.1 Test Result Summary

The following test procedure was used ANSI C63.4-2014. Full test results are available in this report.

No additions to the test methods were needed. There were no deviations, or exclusions from the test methods. No test
results are from external providers or from the customer. The test results relate only to the items tested. Timco does not
offer opinions and interpretations, only a pass/fail statement.

Result
Clauses Description of the Requirements (Pass, Fail or
N/A)
Applicable Clauses from FCC 15 B

15.107 Conducted Emission Limits Pass
15.111 (a) Receiver Conducted Power NA
15.121 38 dB Rejection NA®@
15.109 Radiated Emission Limits Pass

Notes:
1) EUT is not intended for connection with AC Mains.

2) Manufacturer provided attestation letter, no test required.
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2. Location of Testing

2.1 Test Laboratory

Timco Engineering Inc. is a subsidiary of Industrial Inspection & Analysis, Inc. (“lIA"). Testing was performed at Timco's
permanent laboratory located at 849 NW State Road 45, Newberry, Florida 32669

FCC test firm # 578780

FCC Designation # US1070

FCC site registration is under A2LA certificate # 0955.01
ISED Canada test site registration # 2056A

EU Notified Body # 1177

For all designations see A2LA scope # 0955.01
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2.2 Testing was performed, reviewed by

Dates of Testing: 3/2/2021 - 3/2/2021

Signature:
Name & Title:

Date of Signature

Signature:
Name & Title:

Date of Signature

G

N2

Franklin Rose, EMC Specialist

3/2/2021
arlE,
e e Sr. EMC Engi Of--':‘:‘%
r—— — — r. ngineer <% :
< emreen AT WA, EMC003838-NE WDII':—

Tim Royer, EMC Engineer

3/2/2021
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3. Test Sample(s) (EUT/DUT)

The test sample was received: 3/2/2021

3.1 Description of the EUT

A description as well as unambiguous identification of the EUT(s) tested. Where more than one sample is required for
technical reasons (such as the use of connected units for the purpose of conducted output power testing where the
product units will have integral antennas), each specific test shall identify which unit was tested.

|dentification

FCC ID: AMWUB375

Brief Description Digital Scanning Receiver
Type of Modular N/A

Model(s) # BCD536HP

Firmware version N/A

Software version N/A

Serial Number N/A

Technical Characteristics

Technology Digital Scanning Receiver
Frequency Range 25 -1300 MHz

RF O/P Power (Max.) N/A

Modulation N/A

Bandwidth & Emission Class N/A

Number of Channels N/A

Duty Cycle N/A

Antenna Connector N/A

Voltage Rating (AC or Batt.) AC

Antenna Characteristics

Antenna Frequency Range Mode / BW Antenna Gain
1 n/a n/a 0 dBi
2
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3.2 Configuration of EUT

Band Mode Number of Ant.
Receive 1

Operating conditions during Testing:

No modifications of the device under test (including firmware, specific software settings, and input/output signal levels
to the EUT).

Peripherals used during Testing:
No peripherals used.

3.3 Test Setup of EUT
Equipment, antenna, and cable arrangement. The setup of the equipment and cable or wire placement on the test site
that produces the highest radiated and the highest ac power-line conducted emissions shall be shown clearly and
described. Information on the orientation of portable equipment during testing shall be included. Drawings or

photographs may be used for this purpose.

Test Setups are included in the test report.
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4. Test methods & Applicable Regulatory Limits

4.1 Test methods/Standards/Guidance

The measurement was performed as per FCC 15B. Full test results are available in this report.

Limits and Regulatory Limits:
1) FCC15B

5. Measurement Uncertainty

Parameter Uncertainty (dB)
Conducted Emissions 1.42
Radiated Emissions (30 — 200 MHz) 5.49
Radiated Emissions (200 — 1000 MHz) 5.79
Radiated Emissions (1 GHz — 18 GHz) 4.37

using a coverage factor of K=2.

The uncertainties provided in this table represent an expanded uncertainty expressed at approximately the 95% confidence level

6. Environmental Conditions

Temperature & Humidity

Measurements performed at the test site did not exceed the following:

Parameter Measurement
Temperature 23 C+/-5%
Humidity 55% +/- 5%

Barometric Pressure

30.05 in Hg

Note: Specific environmental conditions that are applicable to a specific test are available in the test result section.
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7. List of Test Equipment and Test Facility

The test equipment used identified by type, manufacturer, serial number, or other identification and the date on which
the next calibration or service check is due.

Description of the firmware or software used to operate EUT for testing purposes.

A complete list of all test equipment used shall be included with the test report. The manufacturer’'s model and serial
numbers, and date of last calibration, and calibration interval shall be included. Measurement cable loss, measuring

instrument bandwidth and detector function, video bandwidth, if appropriate, and antenna factors shall also be included
where applicable.

List of Test Equipment

Device Manufacturer [
Active Loop ETS-Lindgren 6502 00062529 10/20/20 10/20/2023
Biconical 1057 Eaton 94455-1 1057 10/16/20 10/16/2023
Log-Periodic 1243 Eaton 96005 1243 4/20/18 4/19/2021
Double-Ridged Horn/ETS Horn 1 ETS-Lindgren 3117 00035923 2/25/20 2/24/2023
Double-Ridged Horn/ETS Horn 2 ETS-Lindgren 3117 00041534 10/14/20 10/14/2023
Double-Ridged Horn 18-40 GHz EMCO 3116 9011-2145 10/19/20 10/19/2023
CHAMBER Panashield 3M N/A 3/12/19 3/11/2021
Pre-amp RF-LAMBDA RLNAOOM45GA  |NA 2/27/19 2/26/2022
EMI Test Receiver R&S ESU 40 Rohde & Schwarz ESU 40 100320 8/28/18 8/27/2021
LISN (Primary) Electro-Metrics ANS-25/2 225363 9/16/20 9/16/2023
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8. Test Results

The results of the test are usually indicated in the form of tables, spectrum analyzer plots, charts, sample calculations, as
appropriate for each test procedure.

A description and/or a block diagram of the test setup is usually provided.

The measurement results, along with the appropriate limits for comparison, may be presented in tabular or graphical
form. In addition, any variation in the measurement environment may be reported if applicable (e.g., a significant change
of temperature that could affect the cable loss and amplifier response).

Units of measurement

Unless noted otherwise in the referenced standard, the measurements of ac power-line conducted emissions and
conducted power output will be reported in units of dBuV. Unless noted otherwise in the referenced standard, the
measurements of radiated emissions will be reported in units of decibels, referenced to one microvolt per meter (dBuV/m)
for electric fields, or to one ampere per meter (dBA/m) for magnetic fields, at the distance specified in the appropriate
standards or requirements. The measurements of antenna-conducted power for receivers may be reported in units of
dBuV if the impedance of the measuring instrument is also reported. Otherwise, antenna-conducted power will be
reported in units of decibels referenced to one milliwatt (dBm). All formulas for data conversions and conversion factors,
if used, will be included in this measurement report.
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8.1 Radiated Emissions

Limits from FCC 15.109 and test procedure from ANSI C63.4-2014.

Radiated Test Setup, 30 — 1000 MHz

RX Antenna

T -
O.in'l l
o
Radiated Test Setup, Above 1000 MHz

o

—ti
J

Lt i

Spoctrum Analyrer | Recoiver
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8.1.1  Scanning Receiver Function, 30 MHz to 200 MHz, Horizontal Polarity Plot

02.Mar21 1446
Test Spec CISPR 22 Radiated Disturbances
Polarity
Wertical
Stegged Scan l1 Range[
Scan Start: 30 MHz
Scan Stop: 200 MHz
Dietector: Trace 1: MAX PEAK
Transducer. TDS_M
Start Stop Step Meas RF
Frequency Frequency Size Res BYY Time Atten Preamp Input
30.000000 MHz 2Z00.000000 MHz 40.00 kHz 120.00 kHz 50 nps Auto Z0 dB INPUT1
® REW 130 KMz wackes 1 [T1 |
13 1 a 14.05 dEp¥fm

Skep RUTIO REE 0 dE AUZIO BPREARBE 0N 30.260000000 #H=x
dmaT 1 100 #Hz
in LIkIT| CHEC ehes
- s=]
= x2 RN

wom

e

20 BHz 200 EHz
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8.1.2  Scanning Receiver Function, 30 MHz to 200 MHz, Horizontal Polarity Table

Test Spec CISPR 22 Radiated Disturbances

Polarity
Vertical

Final Measurement

Meas Time: 1s
Margin: 25dB
Subranges: 5
Trace Frequency

Level (dBuVim) Detector

Delta Limit/dB

1 33.120000000 MHz
1 43.720000000 MHz
1 103.720000000 MHz
1 139.800000000 MHz
1 164.400000000 MHz

11
10

.55
.29
20.
13.
16.

68
61
04

Quasi
Quasi
Quasi
Quasi
Quasi

Peak
Peak
Peak
Peak
Peak

-28.
-29.
-22.
-29.
-27.

45
71
82
89
46

02.Mar 21 14:46

Page 2 of 2

Page 15 of 119

This test report shall not be reproduced except in full without the written and signed permission of Timco Engineering Inc. (IIA).


mailto:testing@timcoengr.com

Timco Engineering, Inc., an IIA Company
849 NW State Road 45, Newberry, Florida 32669
(352) 472-5500 / testing@timcoengr.com

TIMCO

ENGINEERING,Inc.

8.1.3  Scanning Receiver Function, 30 MHz to 200 MHz, Vertical Polarity Plot

02.Mar21 1448
Test Spec CISPR 22 Radiated Disturbances
Polarity
Wertical
Stegged Scan l1 Range[
Scan Start: 30 MHz
Scan Stop: 200 MHz
Dietector: Trace 1: MAX PEAK
Transducer. TDS_M
Start Stop Step Meas RF
Frequency Frequency Size Res BYY Time Atten Preamp Input
30.000000 MHz 2Z00.000000 MHz 40.00 kHz 120.00 kHz 50 nps Auto Z0 dB INPUT1
® REW 120 kHz  mackee 1 11 |
13 1 a 15.70 dEp¥fm

Skep RUTIO REE 0 dE AUZIO BPREARBE 0N 30.260000000 #H=x
dmaT 1 100 #Hz
in LIkIT| CHEC ehes
- s=]
= x2 RN

ECC_E ::=

hae " Jdrad L

W\“mfﬁr % M Ry

+ o +
L. JMUW
T
20 wiHzx 200 WHzx
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814  Scanning Receiver Function, 30 MHz to 200 MHz, Vertical Polarity Table

Test Spec

Polarity

Vertical

Final Measurement

CISPR 22 Radiated Disturbances

Meas Time: 1s

Margin: 25dB

Subranges: 6

Trace Frequency Level (dBuV/im) Detector Delta Limit/dB
1 37.120000000 MHz 13.98 Quasi Peak -26.02
1 54.360000000 MHz 16.31 Quasi Peak -23.69
1 58.560000000 MHz 18.76 Quasi Peak -21.24
1 85.400000000 MHz 8.06 Quasi Peak -31.94
1 145.080000000 MHz 14.95 Quasi Peak -28.55
1 180.320000000 MHz 18.65 Quasi Peak -24.85
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8.1.5  Scanning Receiver Function, 200 MHz to 1000 MHz, Horizontal Polarity Plot

02.Mar21 1454
Test Spec CISPR 22 Radiated Disturbances
Polarity
Horizontal
Time Domainh Scah !1 Range[
Scan Start: 200 MHz
Scan Stop: 1 GHz
Dietector: Trace 1: MAX PEAK
Transducer. TDS_M
Start Stop Step Meas RF
Frequency Frequency Size Res BYY Time Atten Preamp Input
Z00.000000 MH=z l.000000 GHz 30.00 kHz 120.00 kHz 50 nps Auto Z0 dB INPUT1
® REW 120 kHz  mackee 1 11 |
13 1 a 23.08 dEp¥im

Skep I0 AUTO BULSE REE 0 dE AUZIO BPREARBE 0N 500.720000000 #H=x
dmaT 1 1 @Hz
¥n LIwIT CHECK ka3
- s=]
= x2 RN

- woa

[frcs e

=1 ITHLAT

PRI, M i 2

-z [T MW

MWW o

200 WHzx 1 @H
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8.1.6  Scanning Receiver Function, 200 MHz to 1000 MHz, Horizontal Polarity Table

02.Mar 21 14:54

Test Spec CISPR 22 Radiated Disturbances

Polarity
Horizontal

Final Measurement

Meas Time: 1s

Margin: 20 dB

Subranges: 2

Trace Frequency Level (dBuV/im) Detector Delta Limit/dB
1 758.120000000 MHz 24 .43 Quasi Peak -21.57
1 922.190000000 MHz 26.37 Quasi Peak -19.63
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8.1.7  Scanning Receiver Function, 200 MHz to 1000 MHz, Vertical Polarity Plot

02.Mar21 14453
Test Spec CISPR 22 Radiated Disturbances
Polarity
Horizontal
Time Domainh Scah l1 Range[
Scan Start: 200 MHz
Scan Stop: 1 GHz
Dietector: Trace 1: MAX PEAK
Transducer. TDS_M
Start Stop Step Meas RF
Frequency Frequency Size Res BYY Time Atten Preamp Input
Z00.000000 MH=z l.000000 GHz 30.00 kHz 120.00 kHz 50 nps Auto Z0 dB INPUT1
® REW 120 kHz  mackee 1 11 |
13 1 a 21.61 dEp¥ m

Skep I0 AUTO BULSE REE 0 dE AUZIO BPREARBE 0N 4989.400000000 #H=x
dmaT 1 1 @Hz
¥n LIwIT CHECK ka3
- s=]
= x2 RN

- woa
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8.1.8  Scanning Receiver Function, 200 MHz to 1000 MHz, Vertical Polarity Table

02.Mar 21 14:53

Test Spec CISPR 22 Radiated Disturbances

Polarity
Horizontal

Final Measurement

Meas Time: 1s

Margin: 20 dB

Subranges: 2

Trace Frequency Level (dBuV/im) Detector Delta Limit/dB
1 702.860000000 MHz 23.84 Quasi Peak -22.16
1 850.490000000 MHz 34.75 Quasi Peak -11.25
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8.1.9  Scanning Receiver Function, above 1000 MHz, Horizontal Polarity Plot

02.Mar 21 19:51

Time Domain Scan (1 Range)

Scan Start: 1 GHz
Scan Stop: 12.5GHz
Detector: Trace 1: MAX PEAK  Trace 2: MAX PEAK
Transducer: TDS_05
Start Stop Step Meas RF
Frequency Frequency Size Res BW Time Atten Preamp Input
1.000000 GHz 12.500000 GHz 250.00 kHz 1.00 MHz 100 ps Auto 35 dB INPUTI1
® RBW 1 MHz
MT 500 ms

Step TD AUTO PULSE  Att 0 dB AUTO PREAMP LNA
LA FTT) 10 GHz
m vimtp cueck | pass

Lso
1 ek
waxn [

WM%; j

+4

1 GHz 12.5 GHz
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8.1.10  Scanning Receiver Function, above 1000 MHz, Horizontal Polarity Table

Final Measurement

Meas Time: 500 ms

Margin: 40 dB

Subranges: 16

Trace Frequency Level (dBuV/im) Detector Delta Limit/dB
1 1.225000000 GHz 36.73 CISPR Averag -17.27
2 1.225000000 GHz 49.29 Max Peak
1 1.864000000 GHz 35.23 CISPR Averag -18.77
2 1.864000000 GHz 48.23 Max Peak
1 1.963000000 GHz 35.28 CISPR Averag -18.72
2 1.963000000 GHz 47.44 Max Peak
1 3.294500000 GHz 44.50 CISPR Averag -9.50
2 3.294500000 GHz 49.38 Max Peak
1 4.118000000 GHz 37.86 CISPR Averag -16.14
2 4.118000000 GHz 46.01 Max Peak
1 4.941500000 GHz 44.16 CISPR Averag -9.84
2 4.941500000 GHz 48.98 Max Peak
1 7.071250000 GHz 28.24 CISPR Averag -25.76
2 7.071250000 GHz 40.89 Max Peak
1 11.318750000 GHz 29.61 CISPR Averag -24.39
2 11.318750000 GHz 42.28 Max Peak

02.Mar 21 19:51
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8.1.11  Scanning Receiver Function, above 1000 MHz, Vertical Polarity Plot

Time Domain Scan (1 Range)

02.Mar 21 19:52

Scan Start: 1 GHz
Scan Stop: 12.5GHz
Detector: Trace 1: MAX PEAK  Trace 2: MAX PEAK
Transducer: TDS_05
Start Stop Step Meas RF
Frequency Frequency Size Res BW Time Atten Preamp Input
1.000000 GHz 12.500000 GHz 250.00 kHz 1.00 MHz 100 ps Auto 35 dB INPUTI1
® RBW 1 MHz
MT 500 ms

Step TD AUTO PULSE  Att 0 dB AUTO PREAMP LNA
LA FTT) 10 GHz
m vimtp cueck | pass

Lso
1 ek
waxn [
7o

lso

50 X

WI‘\W X

| sse. il m‘im.% - ).

I et

+
f-:0 ks
T +

l2o

Lo

o

12.5 GHz
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8.1.12  Scanning Receiver Function, above 1000 MHz, Vertical Polarity Table

Final Measurement

Meas Time: 500 ms

Margin: 40 dB

Subranges: 16

Trace Frequency Level (dBuV/im) Detector Delta Limit/dB
1 1.005000000 GHz 36.94 CISPR Averag -17.06
2 1.005000000 GHz 49.19 Max Peak
1 1.647250000 GHz 44.71 CISPR Averag -9.29
2 1.647250000 GHz 50.66 Max Peak
1 1.927000000 GHz 33.82 CISPR Averag -20.18
2 1.927000000 GHz 46.37 Max Peak
1 2.815500000 GHz 31.96 CISPR Averag -22.04
2 2.815500000 GHz 44.48 Max Peak
1 4.118000000 GHz 40.42 CISPR Averag -13.58
2 4.118000000 GHz 47.09 Max Peak
1 4.941500000 GHz 44.08 CISPR Averag -9.92
2 4.941500000 GHz 48.70 Max Peak
1 6.955500000 GHz 28.20 CISPR Averag -25.80
2 6.955500000 GHz 40.35 Max Peak
1 11.425500000 GHz 29.54 CISPR Averag -24.46
2 11.425500000 GHz 42.73 Max Peak

02.Mar 21 19:52
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8.1.13 25MHz, 30 MHz to 200 MHz, Horizontal Polarity Plot

02.Mar 21 14:24
Test Spec CISPR 22 Radiated Disturbances
Polarity
Wertical
Stegged Scan l1 Range[
Scan Start: 30 MHz
Scan Stop: 200 MHz
Dietector: Trace 1: MAX PEAK
Transducer. TDS_M
Start Stop Step Meas RF
Frequency Frequency Size Res BYY Time Atten Preamp Input
30.000000 MHz 2Z00.000000 MHz 40.00 kHz 120.00 kHz 50 nps Auto Z0 dB INPUT1
® REW 130 KMz wackes 1 [T1 |
13 1 a 13.30 dEp¥fm

Skep RUTIO REE 0 dE AUZIO BPREARBE 0N 30.220000000 #H=x
dmaT 1 100 #Hz
in LIkIT| CHEC ehes
E=]
= x2 RN

ECC_E ::=

Lo + i«.n‘iﬂ....; i

i) | prlw T

[ h WM"*MI! . et

i T
20 wiHzx 200 WHzx
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8114 25MHz, 30 MHz to 200 MHz, Horizontal Polarity Table

Test Spec CISPR 22 Radiated Disturbances

Polarity
Vertical

Final Measurement

Meas Time: 1s
Margin: 25dB
Subranges: 4
Trace Frequency

Level (dBuVim) Detector

02.Mar 21 14:24

Delta Limit/dB

1 36.880000000 MHz
1 103.760000000 MHz
1 145.640000000 MHz
1 152.800000000 MHz

11.02
20.67
17.84
16.30

Quasi
Quasi
Quasi
Quasi

Peak
Peak
Peak
Peak

-28.98
-22.83
-25.66
-27.20
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8.1.15 25MHz, 30 MHz to 200 MHz, Vertical Polarity Plot

02.Mar21 1426
Test Spec CISPR 22 Radiated Disturbances
Polarity
Wertical
Stegged Scan l1 Range[
Scan Start: 30 MHz
Scan Stop: 200 MHz
Dietector: Trace 1: MAX PEAK
Transducer. TDS_M
Start Stop Step Meas RF
Frequency Frequency Size Res BYY Time Atten Preamp Input
30.000000 MHz 2Z00.000000 MHz 40.00 kHz 120.00 kHz 50 nps Auto Z0 dB INPUT1
® REW 130 KMz wackes 1 [T1 |
13 1 a 17.17 dEp¥fm

Skep RUTIO REE 0 dE AUZIO BPREARBE 0N 30.220000000 #H=x
dmaT 1 100 #Hz
in LIkIT| CHEC ehes
- s=]
= x2 RN

wom

b [T T
2 g

20 BHz 200 EHz
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8116 25MHz, 30 MHz to 200 MHz, Vertical Polarity Table

Test Spec CISPR 22 Radiated Disturbances

Polarity
Vertical

Final Measurement

Meas Time: 1s
Margin: 25dB
Subranges: 5
Trace Frequency

Level (dBuVim) Detector

Delta Limit/dB

1 36.640000000 MHz
1 44.240000000 MHz
1 58.720000000 MHz
1 143.800000000 MHz
1 162.200000000 MHz

14

10

.29
14.
.56
16.
16.

49

12
18

Quasi
Quasi
Quasi
Quasi
Quasi

Peak
Peak
Peak
Peak
Peak

-25.
-25.
-29.
-27.
-27.

71
51
44
38
32
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8.1.17 25MHz, 200 MHz to 1000 MHz, Horizontal Polarity Plot

02.Mar 21 14:24
Test Spec CISPR 22 Radiated Disturbances
Polarity
Wertical
Stegged Scan l1 Range[
Scan Start: 30 MHz
Scan Stop: 200 MHz
Dietector: Trace 1: MAX PEAK
Transducer. TDS_M
Start Stop Step Meas RF
Frequency Frequency Size Res BYY Time Atten Preamp Input
30.000000 MHz 2Z00.000000 MHz 40.00 kHz 120.00 kHz 50 nps Auto Z0 dB INPUT1
® REW 130 KMz wackes 1 [T1 |
13 1 a 13.30 dEp¥fm

Skep RUTIO REE 0 dE AUZIO BPREARBE 0N 30.220000000 #H=x
dmaT 1 100 #Hz
in LIkIT| CHEC ehes
E=]
= x2 RN

ECC_E ::=

Lo + i«.n‘iﬂ....; i

i) | prlw T

[ h WM"*MI! . et

i T
20 wiHzx 200 WHzx
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8.118 25MHz, 200 MHz to 1000 MHz, Horizontal Polarity Table

Test Spec CISPR 22 Radiated Disturbances

Polarity
Vertical

Final Measurement

Meas Time: 1s
Margin: 25dB
Subranges: 4
Trace Frequency

Level (dBuVim) Detector

02.Mar 21 14:24

Delta Limit/dB

1 36.880000000 MHz
1 103.760000000 MHz
1 145.640000000 MHz
1 152.800000000 MHz

11.02
20.67
17.84
16.30

Quasi
Quasi
Quasi
Quasi

Peak
Peak
Peak
Peak

-28.98
-22.83
-25.66
-27.20
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8.1.19 25MHz, 200 MHz to 1000 MHz, Vertical Polarity Plot

02.Mar21 1426
Test Spec CISPR 22 Radiated Disturbances
Polarity
Wertical
Stegged Scan l1 Range[
Scan Start: 30 MHz
Scan Stop: 200 MHz
Dietector: Trace 1: MAX PEAK
Transducer. TDS_M
Start Stop Step Meas RF
Frequency Frequency Size Res BYY Time Atten Preamp Input
30.000000 MHz 2Z00.000000 MHz 40.00 kHz 120.00 kHz 50 nps Auto Z0 dB INPUT1
® REW 130 KMz wackes 1 [T1 |
13 1 a 17.17 dEp¥fm

Skep RUTIO REE 0 dE AUZIO BPREARBE 0N 30.220000000 #H=x
dmaT 1 100 #Hz
in LIkIT| CHEC ehes
- s=]
= x2 RN

wom

b [T T
2 g

20 BHz 200 EHz
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8.1.20 25MHz, 200 MHz to 1000 MHz, Vertical Polarity Table

Test Spec CISPR 22 Radiated Disturbances

Polarity
Vertical

Final Measurement

Meas Time: 1s
Margin: 25dB
Subranges: 5
Trace Frequency

Level (dBuVim) Detector

Delta Limit/dB

1 36.640000000 MHz
1 44.240000000 MHz
1 58.720000000 MHz
1 143.800000000 MHz
1 162.200000000 MHz

14

10

.29
14.
.56
16.
16.

49

12
18

Quasi
Quasi
Quasi
Quasi
Quasi

Peak
Peak
Peak
Peak
Peak

-25.
-25.
-29.
-27.
-27.

71
51
44
38
32
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8.1.21 54MHz, 30 MHz to 200 MHz, Horizontal Polarity Plot

02.Mar 21 14:24
Test Spec CISPR 22 Radiated Disturbances
Polarity
Wertical
Stegged Scan l1 Range[
Scan Start: 30 MHz
Scan Stop: 200 MHz
Dietector: Trace 1: MAX PEAK
Transducer. TDS_M
Start Stop Step Meas RF
Frequency Frequency Size Res BYY Time Atten Preamp Input
30.000000 MHz 2Z00.000000 MHz 40.00 kHz 120.00 kHz 50 nps Auto Z0 dB INPUT1
® REW 130 KMz wackes 1 [T1 |
13 1 a 13.30 dEp¥fm

Skep RUTIO REE 0 dE AUZIO BPREARBE 0N 30.220000000 #H=x
dmaT 1 100 #Hz
in LIkIT| CHEC ehes
E=]
= x2 RN

ECC_E ::=

Lo + i«.n‘iﬂ....; i

i) | prlw T

[ h WM"*MI! . et

i T
20 wiHzx 200 WHzx
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8.1.22 54MHz, 30 MHz to 200 MHz, Horizontal Polarity Table

Test Spec CISPR 22 Radiated Disturbances

Polarity
Vertical

Final Measurement

Meas Time: 1s
Margin: 25dB
Subranges: 4
Trace Frequency

Level (dBuVim) Detector

02.Mar 21 14:24

Delta Limit/dB

1 36.880000000 MHz
1 103.760000000 MHz
1 145.640000000 MHz
1 152.800000000 MHz

11.02
20.67
17.84
16.30

Quasi
Quasi
Quasi
Quasi

Peak
Peak
Peak
Peak

-28.98
-22.83
-25.66
-27.20
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8.1.23 54MHz, 30 MHz to 200 MHz, Vertical Polarity Plot

02.Mar21 1426
Test Spec CISPR 22 Radiated Disturbances
Polarity
Wertical
Stegged Scan l1 Range[
Scan Start: 30 MHz
Scan Stop: 200 MHz
Dietector: Trace 1: MAX PEAK
Transducer. TDS_M
Start Stop Step Meas RF
Frequency Frequency Size Res BYY Time Atten Preamp Input
30.000000 MHz 2Z00.000000 MHz 40.00 kHz 120.00 kHz 50 nps Auto Z0 dB INPUT1
® REW 130 KMz wackes 1 [T1 |
13 1 a 17.17 dEp¥fm

Skep RUTIO REE 0 dE AUZIO BPREARBE 0N 30.220000000 #H=x
dmaT 1 100 #Hz
in LIkIT| CHEC ehes
- s=]
= x2 RN

wom

b [T T
2 g

20 BHz 200 EHz
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8.1.24 54MHz, 30 MHz to 200 MHz, Vertical Polarity Table

Test Spec CISPR 22 Radiated Disturbances

Polarity
Vertical

Final Measurement

Meas Time: 1s
Margin: 25dB
Subranges: 5
Trace Frequency

Level (dBuVim) Detector

Delta Limit/dB

1 36.640000000 MHz
1 44.240000000 MHz
1 58.720000000 MHz
1 143.800000000 MHz
1 162.200000000 MHz

14

10

.29
14.
.56
16.
16.

49

12
18

Quasi
Quasi
Quasi
Quasi
Quasi

Peak
Peak
Peak
Peak
Peak

-25.
-25.
-29.
-27.
-27.

71
51
44
38
32
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8.1.25 54MHz, 200 MHz to 1000 MHz, Horizontal Polarity Plot

ROHDE &SCHWARZ

Test Spec CISPR 22 Radiated Disturbances
Polarity

Horizontal

Time Domain Scan (1 Rangej

Scan Start: 200 MHz

Scan Stop: 1 GHz

Dietector: Trace 1: MAX PEAK

Transducer. TDS_M

02.Mar 21 1505

Start Stop Step Meas RF
Frequency Frequency Size Res BYY Time Atten Preamp Input
Z00.000000 MH=z l.000000 GHz 30.00 kHz 120.00 kHz 50 nps Auto Z0 dB INPUT1
® REW 120 kH:  mackee 1 |21 |
13 1 a 22.63 dEp¥im
Skep I0 AUTO BULSE REE 0 dE AUZIO BPREARBE 0N 4989.220000000 #H=x
dmaT 1 1 @Hz
¥n LIwIT CHECK ka3
Lo
- s=]
= x2 RN
vos
L
Ler
- woa
Lepes o
ke R PRty
HMWJ‘ +
MW +
W
L
'
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TIMCO

ENGINEERING,Inc.

8.1.26 54MHz, 200 MHz to 1000 MHz, Horizontal Polarity Table

02.Mar 21 15:05

Test Spec CISPR 22 Radiated Disturbances

Polarity
Horizontal

Final Measurement

Meas Time: 1s

Margin: 20 dB

Subranges: 2

Trace Frequency Level (dBuV/im) Detector Delta Limit/dB
1 764.120000000 MHz 24.23 Quasi Peak -21.77
1 936.110000000 MHz 25.71 Quasi Peak -20.29
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8.1.27 54MHz, 200 MHz to 1000 MHz, Vertical Polarity Plot

02.Mar21 1506
Test Spec CISPR 22 Radiated Disturbances
Polarity
Horizontal
Time Domainh Scah !1 Range[
Scan Start: 200 MHz
Scan Stop: 1 GHz
Dietector: Trace 1: MAX PEAK
Transducer. TDS_M
Start Stop Step Meas RF
Frequency Frequency Size Res BYY Time Atten Preamp Input
Z00.000000 MH=z l.000000 GHz 30.00 kHz 120.00 kHz 50 nps Auto Z0 dB INPUT1
® REW 120 kHz  mackee 1 11 |
13 1 a 22.357 dEp¥im

Skep I0 AUTO BULSE REE 0 dE AUZIO BPREARBE 0N 489E.590000000 #H=x
dmaT 1 1 @Hz
¥n LIwIT CHECK ka3
- s=]
= x2 RN

- woa

[frcs e

Mm*“ +
+
Fer
WWW +
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8.1.28 54MHz, 200 MHz to 1000 MHz, Vertical Polarity Table

02.Mar 21 15:06

Test Spec CISPR 22 Radiated Disturbances

Polarity
Horizontal

Final Measurement

Meas Time: 1s

Margin: 20 dB

Subranges: 3

Trace Frequency Level (dBuVim) Detector Delta Limit/dB
1 436.070000000 MHz 17.75 Quasi Peak -28.25
1 756.680000000 MHz 24.41 Quasi Peak -21.59
1 947.900000000 MHz 26.15 Quasi Peak -19.85
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8.1.29 108MHz, 30 MHz to 200 MHz, Horizontal Polarity Plot

02.Mar21 1430
Test Spec CISPR 22 Radiated Disturbances
Polarity
Wertical
Stegged Scan l1 Range[
Scan Start: 30 MHz
Scan Stop: 200 MHz
Dietector: Trace 1: MAX PEAK
Transducer. TDS_M
Start Stop Step Meas RF
Frequency Frequency Size Res BYY Time Atten Preamp Input
30.000000 MHz 2Z00.000000 MHz 40.00 kHz 120.00 kHz 50 nps Auto Z0 dB INPUT1
® REW 130 KMz wackes 1 [T1 |
13 1 a 13.40 dEp¥fm

Skep RUTIO REE 0 dE AUZIO BPREARBE 0N 30.120000000 #H=x
dmaT 1 100 #Hz
in LIkIT| CHEC ehes
- s=]
= x2 RN

ECC_E ::=

Lan =+ U L

X ] MNJr /)

_,‘. dh il LI“'NM: Ll 5l M}ATMW Dk T

20 wiHzx 200 WHzx
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8.1.30 108MHz, 30 MHz to 200 MHz, Horizontal Polarity Table

Test Spec CISPR 22 Radiated Disturbances

Polarity
Vertical

Final Measurement

Meas Time: 1s
Margin: 25dB
Subranges: 5
Trace Frequency

Level (dBuVim) Detector

Delta Limit/dB

1 35.320000000 MHz
1 42.600000000 MHz
1 103.680000000 MHz
1 138.560000000 MHz
1 198.080000000 MHz

11.
.59
20.
16.
16.

10

40

69
16
06

Quasi
Quasi
Quasi
Quasi
Quasi

Peak
Peak
Peak
Peak
Peak

-28.
-29.
-22.
-27.
-27.

60
41
81
34
44
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8.1.31 108MHz, 30 MHz to 200 MHz, Vertical Polarity Plot

02Mar21 143
Test Spec CISPR 22 Radiated Disturbances
Polarity
Wertical
Stegged Scan l1 Range[
Scan Start: 30 MHz
Scan Stop: 200 MHz
Dietector: Trace 1: MAX PEAK
Transducer. TDS_M
Start Stop Step Meas RF
Frequency Frequency Size Res BYY Time Atten Preamp Input
30.000000 MHz 2Z00.000000 MHz 40.00 kHz 120.00 kHz 50 nps Auto Z0 dB INPUT1
® REW 130 KMz wackes 1 [T1 |
13 1 a 14.36 dEp¥fm

Skep RUTIO REE 0 dE AUZIO BPREARBE 0N 30.120000000 #H=x
dmaT 1 100 #Hz
in LIkIT| CHEC ehes
- s=]
= x2 RN

wom

i

20 BHz 200 EHz
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8.1.32 108MHz, 30 MHz to 200 MHz, Vertical Polarity Table

Test Spec CISPR 22 Radiated Disturbances

Polarity
Vertical

Final Measurement

Meas Time: 1s
Margin: 25dB
Subranges: 5
Trace Frequency

Level (dBuVim) Detector

Delta Limit/dB

1 35.400000000 MHz
1 41.720000000 MHz
1 58.600000000 MHz
1 130.120000000 MHz
1 161.640000000 MHz

14.
13.
11.
13.
16.

46
62
60
80
00

Quasi
Quasi
Quasi
Quasi
Quasi

Peak
Peak
Peak
Peak
Peak

-25.
-26.
-28.
-29.
-27.

54
38
40
70
50
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8.1.33 108MHz, 200 MHz to 1000 MHz, Horizontal Polarity Plot

ROHDE &SCHWARZ

Test Spec CISPR 22 Radiated Disturbances
Polarity

Horizontal

Time Domain Scan (1 Rangej

Scan Start: 200 MHz

Scan Stop: 1 GHz

Dietector: Trace 1: MAX PEAK

Transducer. TDS_M

Start Stop Step

Frequency Frequency Size Res BYY

Meas
Time

02.Mar 211510

RF
Atten Preamp Input

Z00.000000 MHz 1.000000 GHz 30.00 kHz 120.00 kHz 50 us

Auto Z0 dB INPUT1

wom

® REW 130 KMz wackes 1 [T1 |
13 1 a 21.98 dEp¥fm
Skep I0 AUTO BULSE REE 0 dE AUZIO BPREARBE 0N 4892.840000000 #H=x
ARy i 1 GHz
¥n LIwIT CHECK ka3
Lo
= x2 RN
e
e
FCC_E
Lirc=
L M
| MV}“L +
s +
MW s
L
'
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8.1.34 108MHz, 200 MHz to 1000 MHz, Horizontal Polarity Table

02.Mar 21 15:10

Test Spec CISPR 22 Radiated Disturbances

Polarity
Horizontal

Final Measurement

Meas Time: 1s

Margin: 20 dB

Subranges: 2

Trace Frequency Level (dBuV/im) Detector Delta Limit/dB
1 762.770000000 MHz 24.25 Quasi Peak -21.75
1 953.000000000 MHz 26.84 Quasi Peak -19.16
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8.1.35 108MHz, 200 MHz to 1000 MHz, Vertical Polarity Plot

02Mar21 1818
Test Spec CISPR 22 Radiated Disturbances
Polarity
Horizontal
Time Domainh Scah !1 Range[
Scan Start: 200 MHz
Scan Stop: 1 GHz
Dietector: Trace 1: MAX PEAK
Transducer. TDS_M
Start Stop Step Meas RF
Frequency Frequency Size Res BYY Time Atten Preamp Input
Z00.000000 MH=z l.000000 GHz 30.00 kHz 120.00 kHz 50 nps Auto Z0 dB INPUT1
® REW 120 kHz  mackee 1 11 |
13 1 a 22.38 dEp¥im
Skep I0 AUTO BULSE REE 0 dE AUZIO BPREARBE 0N 4892.040000000 #H=x
dmaT 1 1 @Hz
¥n LIwIT CHECK ka3
- s=]
= x2 RN
- woa
[frcs e
s "l‘N
1 M\LM +
+
W ! M.MM
200 WHzx 1 @H
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8.1.36  108MHz, 200 MHz to 1000 MHz, Vertical Polarity Table

02.Mar 21 15:18

Test Spec CISPR 22 Radiated Disturbances

Polarity
Horizontal

Final Measurement

Meas Time: 1s

Margin: 20 dB

Subranges: 2

Trace Frequency Level (dBuV/im) Detector Delta Limit/dB
1 762.860000000 MHz 24.26 Quasi Peak -21.74
1 930.890000000 MHz 26.24 Quasi Peak -19.76
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8.1.37 108MHz, above 1000 MHz, Horizontal Polarity Plot

Time Domain Scan (1 Range)

02.Mar 21 19:34

Scan Start: 1 GHz
Scan Stop: 12.5GHz
Detector: Trace 1: MAX PEAK  Trace 2: MAX PEAK
Transducer: TDS_05
Start Stop Step Meas
Frequency Frequency Size Res BW Time Preamp Input
1.000000 GHz 12.500000 GHz 250.00 kHz 1.00 MHz 100 ps 35 dB INPUTI1
® RBW 1 MHz
MT 500 ms
Step TD AUTO PULSE  Att 0 dB AUTO PREAMP LNA

aspv
im

1 ek
MAXH

o]

LIMIT CHECK PASS

10 GHz

é-x
5

o
3
4

k3

2o

12.5 GHz

6DB
ac
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8.1.38 108MHz, above 1000 MHz, Horizontal Polarity Table

Final Measurement

Level (dBuV/im) Detector

Delta Limit/dB

Meas Time: 500 ms
Margin: 40 dB
Subranges: 16
Trace Frequency
1 1.027000000 GHz
2 1.027000000 GHz
1 1.403500000 GHz
2 1.403500000 GHz
1 1.951750000 GHz
2 1.951750000 GHz
1 2.927000000 GHz
2 2.927000000 GHz
1 3.903000000 GHz
2 3.903000000 GHz
1 4.878500000 GHz
2 4.878500000 GHz
1 7.098750000 GHz
2 7.098750000 GHz
1 11.441750000 GHz
2 11.441750000 GHz

35.
.56
.55
47.
.35
49.
.36
.27
.26
.78
39.
45.
28.
40.
.35
42.

48
35

38

43

49

41
47

29

98

99

42

41
99
60
89

85

CISPR Averag
Max Peak
CISPR Averag
Max Peak
CISPR Averag
Max Peak
CISPR Averag
Max Peak
CISPR Averag
Max Peak
CISPR Averag
Max Peak
CISPR Averag
Max Peak
CISPR Averag
Max Peak

-18.

-18.

-15.

-10.

-12.

-14.

-25.

-24.

02

45

65

64

74

59

40

65
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8.1.39 108MHz, above 1000 MHz, Vertical Polarity Plot

Time Domain Scan (1 Range)

02.Mar 21 19:38

Scan Start: 1 GHz
Scan Stop: 12.5GHz
Detector: Trace 1: MAX PEAK  Trace 2: MAX PEAK
Transducer: TDS_05
Start Stop Step Meas RF
Frequency Frequency Size Res BW Time Atten Preamp Input
1.000000 GHz 12.500000 GHz 250.00 kHz 1.00 MHz 100 ps Auto 35 dB INPUTI1
® RBW 1 MHz
MT 500 ms
Step TD AUTO PULSE  Att 0 dB AUTO PREAMP LNA
LA FTT) 10 GHz
m vimtp cueck | pass
Lso
1 ek
waxn [
7o
lso
s0
AN A R
| 55 WA ) Ay b .
3 +H v i MU W Ly
+
a0
l2o
Lo
o

12.5 GHz
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8.1.40 108MHz, above 1000 MHz, Vertical Polarity Table

Final Measurement

Level (dBuV/im) Detector

Delta Limit/dB

Meas Time: 500 ms
Margin: 40 dB
Subranges: 16
Trace Frequency
1 1.000500000 GHz
2 1.000500000 GHz
1 1.867250000 GHz
2 1.867250000 GHz
1 1.951750000 GHz
2 1.951750000 GHz
1 2.927250000 GHz
2 2.927250000 GHz
1 3.902750000 GHz
2 3.902750000 GHz
1 4.995250000 GHz
2 4.995250000 GHz
1 6.998750000 GHz
2 6.998750000 GHz
1 11.300750000 GHz
2 11.300750000 GHz

37.
.73
.32
47.
37.
49.
.32
47.
50.
53.
30.
42.
29.
41.
29.
.55

49
35

40

42

04

96
98
82

93
06
08
07
94
17
89
97

CISPR Averag
Max Peak
CISPR Averag
Max Peak
CISPR Averag
Max Peak
CISPR Averag
Max Peak
CISPR Averag
Max Peak
CISPR Averag
Max Peak
CISPR Averag
Max Peak
CISPR Averag
Max Peak

-16.

-18.

-16.

-13.

-3.

-23.

-24.

-24.

68

02

68

94

93

83

03
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8.1.41 174MHz, 30 MHz to 200 MHz, Horizontal Polarity Plot

ROHDE & SCHWARZ

Test Spec CISPR 22 Radiated Disturbances
Polarity

Wertical

Stepped Scan (1 Range)

Scan Start: 30 MHz

Scan Stop: 200 MHz

Dietector: Trace 1: MAX PEAK

Transducer. TDS_M

Start Stop Step

Frequency Frequency Size Res BYY

02.Mar 211433

Meas RF
Time Atten Preamp Input

30.000000 MHz 2Z00.000000 MHz 40.00 kHz 120.00 kHz 50 us Auto Z0 dB INPUT1

® REW 120 kM=
1] 1

Skep  AUIO KEE 0 dE RUTD BRERME 0N

wackes 1 171 |
13.76 dEp¥im
30.020000000 &A=

ik IETT 100 Nz

LIwIf| CHEC ehasg

eom

Wm-‘* Lil ‘J"LM‘-‘ HLAT

200 EHz
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8.1.42 174MHz, 30 MHz to 200 MHz, Horizontal Polarity Table

Test Spec CISPR 22 Radiated Disturbances

Polarity
Vertical

Final Measurement

Meas Time: 1s
Margin: 25dB
Subranges: 4
Trace Frequency

Level (dBuVim) Detector

02.Mar 21 14:33

Delta Limit/dB

1 40.880000000 MHz
1 103.640000000 MHz
1 144.720000000 MHz
1 159.760000000 MHz

10.60
20.50
15.28
16.14

Quasi
Quasi
Quasi
Quasi

Peak
Peak
Peak
Peak

-29.40
-23.00
-28.22
-27.36
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8.1.43 174MHz, 30 MHz to 200 MHz, Vertical Polarity Plot

ROHDE &SCHWARZ

Test Spec CISPR 22 Radiated Disturbances

Polarity

Wertical

Stepped Scan (1 Range)

Scan Start: 30 MHz

Scan Stop: 200 MHz

Dietector: Trace 1: MAX PEAK

Transducer. TDS_M

Start Stop Step Meas RF
Frequency Frequency Size Res BYY Time Atten

02.Mar 21 1432

Preamp Input

30.000000 MHz 2Z00.000000 MHz 40.00

Skep  AUIO KEE 0 dE RUTD

kHz

REW
E1

BRERME 0N

120.00 kHz 50 ps Auto

120 kM= Backes 1 |I1
1. 14,63 dEp¥im
I0.020000000 Hz

amar [0y

LIwIf| CHEC

3

100 wHz
EE

MPEL,

200 EHz

Z0 dB INPUT1

wom
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8.1.44 174MHz, 30 MHz to 200 MHz, Vertical Polarity Table

Test Spec CISPR 22 Radiated Disturbances

Polarity
Vertical

Final Measurement

Meas Time: 1s
Margin: 25dB
Subranges: 5
Trace Frequency

Level (dBuVim) Detector

Delta Limit/dB

1 36.520000000 MHz
1 53.840000000 MHz
1 58.680000000 MHz
1 143.280000000 MHz
1 159.640000000 MHz

14.
13.

9.
16.
16.

58
56
95
31
25

Quasi
Quasi
Quasi
Quasi
Quasi

Peak
Peak
Peak
Peak
Peak

-25.
-26.
-30.
-27.
-27.

42
44
05
19
25
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8.1.45 174MHz, 200 MHz to 1000 MHz, Horizontal Polarity Plot

02.Mar 211519

Preamp Input

Test Spec CISPR 22 Radiated Disturbances
Polarity
Horizontal
Time Domainh Scah l1 Range[
Scan Start: 200 MHz
Scan Stop: 1 GHz
Dietector: Trace 1: MAX PEAK
Transducer. TDS_M
Start Stop Step Meas RF
Frequency Frequency Size Res BYY Time Atten
Z00.000000 MH=z l.000000 GHz 30.00 kHz 120.00 kHz 50 nps Auto
® REW 120 kHz  mackee 1 11 |
13 1 a 21.55 dEp¥im
Skep I0 AUTO BULSE REE 0 dE AUZIO BPREARBE 0N 4892.110000000 #H=x
dmaT 1 1 @Hz
¥n LIwIT CHECK ka3
- s=]
= x2 RN
- woa
[frcs e
Lz . o | i}
W\f"wvf\ N
MWM

Z0 dB INPUT1
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8.1.46 174MHz, 200 MHz to 1000 MHz, Horizontal Polarity Table

02.Mar 21 15:19

Test Spec CISPR 22 Radiated Disturbances

Polarity
Horizontal

Final Measurement

Meas Time: 1s

Margin: 20 dB

Subranges: 2

Trace Frequency Level (dBuV/im) Detector Delta Limit/dB
1 756.230000000 MHz 24 .43 Quasi Peak -21.57
1 951.560000000 MHz 26.64 Quasi Peak -19.36
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8.1.47 174MHz, 200 MHz to 1000 MHz, Vertical Polarity Plot

ROHDE &SCHWARZ

Test Spec CISPR 22 Radiated Disturbances
Polarity

Horizontal

Time Domain Scan (1 Rangej

Scan Start: 200 MHz

Scan Stop: 1 GHz

Dietector: Trace 1: MAX PEAK

Transducer. TDS_M

02.Mar 211519

Start Stop Step Meas RF
Frequency Frequency Size Res BYY Time Atten Preamp Input
Z00.000000 MH=z l.000000 GHz 30.00 kHz 120.00 kHz 50 nps Auto Z0 dB INPUT1
® REW 120 kH:  mackee 1 |21 |
13 1 a 21.26 dEp¥im
Skep I0 AUTO BULSE REE 0 dE AUZIO BPREARBE 0N 4892.040000000 #H=x
dmaT 1 1 @Hz
¥n LIwIT CHECK ka3
Lo
- s=]
= x2 RN
vos
L
Ler
- woa
Lepes o
Lz ”y,‘“‘[‘um
IWMM
MW ity
L
'
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8.1.48 174MHz, 200 MHz to 1000 MHz, Vertical Polarity Table

02.Mar 21 15:19

Test Spec CISPR 22 Radiated Disturbances

Polarity
Horizontal

Final Measurement

Meas Time: 1s

Margin: 20 dB

Subranges: 2

Trace Frequency Level (dBuV/im) Detector Delta Limit/dB
1 685.010000000 MHz 22.91 Quasi Peak -23.09
1 877.550000000 MHz 36.39 Quasi Peak -9.61
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8.1.49 174MHz, above 1000 MHz, Horizontal Polarity Plot

Time Domain Scan (1 Range)

Scan Start:
Scan Stop:
Detector:

Transducer:

Start
Frequency

1 GHz

12.5GHz

Trace 1: MAX PEAK  Trace 2: MAX PEAK

TDS_05
Stop Step Meas RF
Frequency Size Res BW Time Atten

02.Mar 21 19:40

Preamp Input

1.000000 GHz 12.500000 GHz 250.00 kHz

&

step

1.00 MHz 100 ps Auto

RBW
Mr

1 MHz
500 ms

TD AUTO BULSE

Att 0 dB AUTO

PREAMP LNA

aspv
im

10 GHz
LIMIT CHECK PASS

1 ek
MAXH

o]

12.5 GHz

35 dB  INPUTIL

6DB
ac
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8.1.50 174MHz, above 1000 MHz, Horizontal Polarity Table

Final Measurement

Level (dBuV/im) Detector

Delta Limit/dB

Meas Time: 500 ms
Margin: 40 dB
Subranges: 16
Trace Frequency
1 1.005500000 GHz
2 1.005500000 GHz
1 1.381250000 GHz
2 1.381250000 GHz
1 1.975250000 GHz
2 1.975250000 GHz
1 3.510250000 GHz
2 3.510250000 GHz
1 4.387750000 GHz
2 4.387750000 GHz
1 5.265250000 GHz
2 5.265250000 GHz
1 7.898000000 GHz
2 7.898000000 GHz
1 11.718500000 GHz
2 11.718500000 GHz

36.
.52
.37
46.
34.
.36
44.
.71
34.
44.
.32
44.
.34
44.
.76
42.

49

34

48

49

36

37

29

98

81

83

98

96
04

49

16

15

CISPR Averag
Max Peak
CISPR Averag
Max Peak
CISPR Averag
Max Peak
CISPR Averag
Max Peak
CISPR Averag
Max Peak
CISPR Averag
Max Peak
CISPR Averag
Max Peak
CISPR Averag
Max Peak

-17.

-19.

-19.

-9.

-19.

-17.

-16.

-24.

02

63

17

02

04

68

66

24
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174MHz, above 1000 MHz, Vertical Polarity Plot

Time Domain Scan (1 Range)

Scan Start:
Scan Stop:

Dete

Transducer:

ctor:

Start

Freq

uency

1 GHz

12.5GHz

Trace 1: MAX PEAK  Trace 2: MAX PEAK

TDS_05
Stop Step Meas RF
Frequency Size Res BW Time Atten

02.Mar 21 19:39

Preamp Input

1.000000 GHz 12.500000 GHz 250.00 kHz

&

aspv
im

1 ek
MAXH

o]

step

RBW 1 MHz
Mr 500 ms
TD AUTO BULSE

Att 0 dB AUTO PREAMP LNA

1.00 MHz 100 ps Auto

10 GHz
LIMIT CHECK PASE

12.5 GHz

35 dB  INPUTIL

6DB
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8.1.52 174MHz, above 1000 MHz, Vertical Polarity Table

Final Measurement

Level (dBuV/im) Detector

Delta Limit/dB

Meas Time: 500 ms
Margin: 40 dB
Subranges: 16
Trace Frequency
1 1.214250000 GHz
2 1.214250000 GHz
1 1.872000000 GHz
2 1.872000000 GHz
1 1.975750000 GHz
2 1.975750000 GHz
1 2.632750000 GHz
2 2.632750000 GHz
1 4.387750000 GHz
2 4.387750000 GHz
1 5.265250000 GHz
2 5.265250000 GHz
1 7.020500000 GHz
2 7.020500000 GHz
1 11.421500000 GHz
2 11.421500000 GHz

36.
.71
35.
.72
.77
47.
46.
.30
43.
48.
38.
46.
.25
.70
29.
.22

49

47

34

51

38
45

42

67

03

83

16

46

02

95
06

60

CISPR Averag
Max Peak
CISPR Averag
Max Peak
CISPR Averag
Max Peak
CISPR Averag
Max Peak
CISPR Averag
Max Peak
CISPR Averag
Max Peak
CISPR Averag
Max Peak
CISPR Averag
Max Peak

-17.

-18.

-19.

-7.

-10.

-15.

-15.

-24.

33

97

23

84

54

05

75

40
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8.1.53 406MHz, 30 MHz to 200 MHz, Horizontal Polarity Plot

02.Mar21 1434
Test Spec CISPR 22 Radiated Disturbances
Polarity
Wertical
Stegged Scan l1 Range[
Scan Start: 30 MHz
Scan Stop: 200 MHz
Dietector: Trace 1: MAX PEAK
Transducer. TDS_M
Start Stop Step Meas RF
Frequency Frequency Size Res BYY Time Atten Preamp Input
30.000000 MHz 2Z00.000000 MHz 40.00 kHz 120.00 kHz 50 nps Auto Z0 dB INPUT1
® REW 120 kHz  mackee 1 11 |
13 1 a 12.72 dEp¥fm
Skep RUTIO REE 0 dE AUZIO BPREARBE 0N 30.120000000 #H=x
dmaT 1 100 #Hz
in LIkIT| CHEC ehes
- s=]
= x2 RN
o
toa
ECC_E .
Far
1 A Y+
b L TP il
20 wiHzx 200 WHzx
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8.1.54 406MHz, 30 MHz to 200 MHz, Horizontal Polarity Table

Test Spec CISPR 22 Radiated Disturbances

Polarity
Vertical

Final Measurement

Meas Time: 1s
Margin: 25dB
Subranges: 4
Trace Frequency

Level (dBuVim) Detector

02.Mar 21 14:34

Delta Limit/dB

1 34.560000000 MHz
1 103.680000000 MHz
1 143.400000000 MHz
1 156.040000000 MHz

11.45
20.81
15.01
16.61

Quasi
Quasi
Quasi
Quasi

Peak
Peak
Peak
Peak

-28.55
-22.69
-28.49
-26.89
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8.1.55 406MHz, 30 MHz to 200 MHz, Vertical Polarity Plot

02.Mar21 1435
Test Spec CISPR 22 Radiated Disturbances
Polarity
Wertical
Stegged Scan l1 Range[
Scan Start: 30 MHz
Scan Stop: 200 MHz
Dietector: Trace 1: MAX PEAK
Transducer. TDS_M
Start Stop Step Meas RF
Frequency Frequency Size Res BYY Time Atten Preamp Input
30.000000 MHz 2Z00.000000 MHz 40.00 kHz 120.00 kHz 50 nps Auto Z0 dB INPUT1
® REW 130 KMz wackes 1 [T1 |
13 1 a 15.36 dEp¥fm

Skep RUTIO REE 0 dE AUZIO BPREARBE 0N 30.020000000 #H=x
dmaT 1 100 #Hz
in LIkIT| CHEC ehes
- s=]
= x2 RN

wom

20 BHz 200 EHz

Fage 1 of 2

Page 68 of 119

This test report shall not be reproduced except in full without the written and signed permission of Timco Engineering Inc. (IIA).


mailto:testing@timcoengr.com

TIMCO

ENGINEERING,Inc.

Timco Engineering, Inc., an IIA Company
849 NW State Road 45, Newberry, Florida 32669
(352) 472-5500 / testing@timcoengr.com

8.1.56 406MHz, 30 MHz to 200 MHz, Vertical Polarity Table

Test Spec CISPR 22 Radiated Disturbances

Polarity
Vertical

Final Measurement

Meas Time: 1s
Margin: 25dB
Subranges: 5
Trace Frequency

Level (dBuVim) Detector

Delta Limit/dB

1 37.120000000 MHz
1 43.680000000 MHz
1 63.960000000 MHz
1 144.080000000 MHz
1 168.360000000 MHz

14.
13.

7.
16.
15.

67
85
90
65
37

Quasi
Quasi
Quasi
Quasi
Quasi

Peak
Peak
Peak
Peak
Peak

-25.
-26.
-32.
-26.
-28.

33
15
10
85
13
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8.1.57 406MHz, 200 MHz to 1000 MHz, Horizontal Polarity Plot

02.Mar21 1523
Test Spec CISPR 22 Radiated Disturbances
Polarity
Horizontal
Time Domainh Scah !1 Range[
Scan Start: 200 MHz
Scan Stop: 1 GHz
Dietector: Trace 1: MAX PEAK
Transducer. TDS_M
Start Stop Step Meas RF
Frequency Frequency Size Res BYY Time Atten Preamp Input
Z00.000000 MH=z l.000000 GHz 30.00 kHz 120.00 kHz 50 nps Auto Z0 dB INPUT1
® REW 120 kHz  mackee 1 11 |
13 1 a 23.350 dEp¥im

Skep I0 AUTO BULSE REE 0 dE AUZIO BPREARBE 0N 4892 . 620000000 #H=x
dmaT 1 1 @Hz
¥n LIwIT CHECK ka3
- s=]
= x2 RN

- woa

[frcs e

s @‘uw

1|
MW@W e
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8.1.58 406MHz, 200 MHz to 1000 MHz, Horizontal Polarity Table

02.Mar 21 15:23

Test Spec CISPR 22 Radiated Disturbances

Polarity
Horizontal

Final Measurement

Meas Time: 1s

Margin: 20 dB

Subranges: 2

Trace Frequency Level (dBuV/im) Detector Delta Limit/dB
1 763.820000000 MHz 24.26 Quasi Peak -21.74
1 949.130000000 MHz 26.31 Quasi Peak -19.69
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8.1.59 406MHz, 200 MHz to 1000 MHz, Vertical Polarity Plot

ROHDE &SCHWARZ
Test Spec

Polarity

Horizontal

Time Domain Scan (1 Rangej
Scan Start: 200 MHz

Scan Stop: 1 GHz

Dietector: Trace 1: MAX PEAK
Transducer. TDS_M

Start Stop
Frequency Frequency

Step
Size

CISPR 22 Radiated Disturbances

Res BW

02.Mar 211524

Z00.000000 MHz

®

1.000000 GHz

2kep IO AUTO BULSE

3

KEE 0 dE RUTD

0.00 kHz

REW
E1

120 kHz

1.

BRERME 0N

amar [0y

L1i]

T CHECK

IXT]

Meas RF
Time Atten Preamp Input
120.00 kHz 50 nps Auto Z0 dB INPUT1
dackees 1 X1 |
22.74 dEp¥im
491 .960000000 #H=x
1 @H=x
vos
I
woa
1=
Wl ade L84
b AT +
4
1 @H
Fage 1 of 2
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8.1.60 406MHz, 200 MHz to 1000 MHz, Vertical Polarity Table

02.Mar 21 15:24

Test Spec CISPR 22 Radiated Disturbances

Polarity
Horizontal

Final Measurement

Meas Time: 1s

Margin: 20 dB

Subranges: 3

Trace Frequency Level (dBuVim) Detector Delta Limit/dB
1 436.250000000 MHz 17.80 Quasi Peak -28.20
1 699.800000000 MHz 23.97 Quasi Peak -22.03
1 957.110000000 MHz 27.34 Quasi Peak -18.66
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8.1.61

406MHz, above 1000 MHz, Horizontal Polarity Plot

Time Domain Scan (1 Range)

02.Mar 21 19:42

Scan Start: 1 GHz
Scan Stop: 12.5GHz
Detector: Trace 1: MAX PEAK  Trace 2: MAX PEAK
Transducer: TDS_05
Start Stop Step Meas RF
Frequency Frequency Size Res BW Time Atten Preamp Input
1.000000 GHz 12.500000 GHz 250.00 kHz 1.00 MHz 100 ps Auto 35 dB INPUTI1
® RBW 1 MHz
MT 500 ms
Step TD AUTO PULSE  Att 0 dB AUTO PREAMP LNA
LA FTT) 10 GHz
m vimtp cueck | pass
Lso
1 ek
waxn [
lso
}-so0 X
W\A/\W i 1
X o5
lgsee AA’"'W*L"‘LWM'(« A lid - ST
d ”"ﬂ oV
+4
+
a0 +
l2o
Lo
o
1 GHz 12.5 GHz
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8.1.62 406MHz, above 1000 MHz, Horizontal Polarity Table

Final Measurement

Level (dBuV/im) Detector

Delta Limit/dB

Meas Time: 500 ms
Margin: 40 dB
Subranges: 16
Trace Frequency
1 1.344750000 GHz
2 1.344750000 GHz
1 1.867000000 GHz
2 1.867000000 GHz
1 1.957250000 GHz
2 1.957250000 GHz
1 2.689750000 GHz
2 2.689750000 GHz
1 4.034500000 GHz
2 4.034500000 GHz
1 5.379500000 GHz
2 5.379500000 GHz
1 6.724250000 GHz
2 6.724250000 GHz
1 11.861000000 GHz
2 11.861000000 GHz

42.
51.
.32
47.
35.
.34
42.
48.
.34
.22
42.
47.
.28
.55
28.
42.

35

47

44
49

32
43

46
03

43
12

43

87

66
47

98
07

CISPR Averag
Max Peak
CISPR Averag
Max Peak
CISPR Averag
Max Peak
CISPR Averag
Max Peak
CISPR Averag
Max Peak
CISPR Averag
Max Peak
CISPR Averag
Max Peak
CISPR Averag
Max Peak

-11.

-18.

-18.

-11.

-9.

-11.

-21.

-25.

54

68

88

57

66

34

72

02
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8.1.63 406MHz, above 1000 MHz, Vertical Polarity Plot

Time Domain Scan (1 Range)

02.Mar 21 19:45

Scan Start: 1 GHz
Scan Stop: 12.5GHz
Detector: Trace 1: MAX PEAK  Trace 2: MAX PEAK
Transducer: TDS_05
Start Stop Step Meas RF
Frequency Frequency Size Res BW Time Atten Preamp Input
1.000000 GHz 12.500000 GHz 250.00 kHz 1.00 MHz 100 ps Auto 35 dB INPUTI1
® RBW 1 MHz
MT 500 ms
Step TD AUTO PULSE  Att 0 dB AUTO PREAMP LNA

aspv
im

1 ek
MAXH

o]

10 GHz
LIMIT CHECK FAIL

LINE| Focc_B FAIL

>
L — <
t—x

""“‘M vm

++

12.5 GHz

6DB
ac
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8.1.64 406MHz, above 1000 MHz, Vertical Polarity Table

Final Measurement

Level (dBuV/im) Detector

Delta Limit/dB

Meas Time: 500 ms
Margin: 40 dB
Subranges: 16
Trace Frequency
1 1.344750000 GHz
2 1.344750000 GHz
1 1.866250000 GHz
2 1.866250000 GHz
1 1.951000000 GHz
2 1.951000000 GHz
1 2.689750000 GHz
2 2.689750000 GHz
1 4.034500000 GHz
2 4.034500000 GHz
1 5.379500000 GHz
2 5.379500000 GHz
1 6.724250000 GHz
2 6.724250000 GHz
1 10.758750000 GHz
2 10.758750000 GHz

51.
.23
.31
.52
35.
48.
45.
.58
43.
48.
43.
48.
.52
47.
40.
46.

55
35
47

50

42

13

18
01
87

89
84
81
11

47
93
89

CISPR Averag
Max Peak
CISPR Averag
Max Peak
CISPR Averag
Max Peak
CISPR Averag
Max Peak
CISPR Averag
Max Peak
CISPR Averag
Max Peak
CISPR Averag
Max Peak
CISPR Averag
Max Peak

-2.

-18.

-18.

-8.

-10.

-10.

-11.

-13.

87

69

82

13

11

19

48

07
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8.1.65 512MHz, 30 MHz to 200 MHz, Horizontal Polarity Plot

02.Mar21 1442
Test Spec CISPR 22 Radiated Disturbances
Polarity
Wertical
Stegged Scan l1 Range[
Scan Start: 30 MHz
Scan Stop: 200 MHz
Dietector: Trace 1: MAX PEAK
Transducer. TDS_M
Start Stop Step Meas RF
Frequency Frequency Size Res BYY Time Atten Preamp Input
30.000000 MHz 2Z00.000000 MHz 40.00 kHz 120.00 kHz 50 nps Auto Z0 dB INPUT1
® REW 120 kHz  mackee 1 11 |
13 1 a 12.06 AEp¥fm
Skep RUTIO REE 0 dE AUZIO BPREARBE 0N 30.220000000 #H=x
dmaT 1 100 #Hz
in LIkIT| CHEC ehes
- s=]
[+ == I I
o
toa
ECC_E .
Far
1 i
VL T A [ FET -
Mw

20 BHz 200 EHz
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8.1.66 512MHz, 30 MHz to 200 MHz, Horizontal Polarity Table

Test Spec CISPR 22 Radiated Disturbances

Polarity
Vertical

Final Measurement

Meas Time: 1s
Margin: 25dB
Subranges: 4
Trace Frequency

Level (dBuVim) Detector

02.Mar 21 14:42

Delta Limit/dB

1 38.280000000 MHz
1 103.640000000 MHz
1 140.600000000 MHz
1 198.760000000 MHz

10.71
20.16
13.80
16.09

Quasi
Quasi
Quasi
Quasi

Peak
Peak
Peak
Peak

-29.29
-23.34
-29.70
-27.41
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8.1.67 512MHz, 30 MHz to 200 MHz, Vertical Polarity Plot

02.Mar21 1436
Test Spec CISPR 22 Radiated Disturbances
Polarity
Wertical
Stegged Scan l1 Range[
Scan Start: 30 MHz
Scan Stop: 200 MHz
Dietector: Trace 1: MAX PEAK
Transducer. TDS_M
Start Stop Step Meas RF
Frequency Frequency Size Res BYY Time Atten Preamp Input
30.000000 MHz 2Z00.000000 MHz 40.00 kHz 120.00 kHz 50 nps Auto Z0 dB INPUT1
® REW 130 KMz wackes 1 [T1 |
13 1 a 15.24 dEp¥fm

Skep RUTIO REE 0 dE AUZIO BPREARBE 0N 30.160000000 #H=x
dmaT 1 100 #Hz
in LIkIT| CHEC ehes
- s=]
= x2 RN

wom

W%%M N PO

20 BHz 200 EHz
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8.1.68 512MHz, 30 MHz to 200 MHz, Vertical Polarity Table

Test Spec CISPR 22 Radiated Disturbances

Polarity
Vertical

Final Measurement

Meas Time: 1s
Margin: 25dB
Subranges: 5
Trace Frequency

Level (dBuVim) Detector

Delta Limit/dB

1 36.680000000 MHz
1 44.400000000 MHz
1 58.440000000 MHz
1 133.480000000 MHz
1 198.800000000 MHz

14.
13.
.70

10

13.
16.

61
90

02
19

Quasi
Quasi
Quasi
Quasi
Quasi

Peak
Peak
Peak
Peak
Peak

-25.
-26.
-29.
-30.
-27.

39
10
30
48
31
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8.1.69 512MHz, 200 MHz to 1000 MHz, Horizontal Polarity Plot

02.Mar21 1534
Test Spec CISPR 22 Radiated Disturbances
Polarity
Horizontal
Time Domainh Scah !1 Range[
Scan Start: 200 MHz
Scan Stop: 1 GHz
Dietector: Trace 1: MAX PEAK
Transducer. TDS_M
Start Stop Step Meas RF
Frequency Frequency Size Res BYY Time Atten Preamp Input
Z00.000000 MH=z l.000000 GHz 30.00 kHz 120.00 kHz 50 nps Auto Z0 dB INPUT1
® REW 120 kHz  mackee 1 11 |
13 1 a 23.71 dEp¥im
Skep I0 AUTO BULSE REE 0 dE AUZIO BPREARBE 0N 48932.8950000000 #H=x
dmaT 1 1 @Hz
¥n LIwIT CHECK ka3
- s=]
= x2 RN
- woa
[frcs e
bz MW‘\.U"‘M
1 +
M‘N“’J} +
N ¥
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ENGINEERING,Inc.

8.1.70 512MHz, 200 MHz to 1000 MHz, Horizontal Polarity Table

02.Mar 21 15:34

Test Spec CISPR 22 Radiated Disturbances

Polarity
Horizontal

Final Measurement

Meas Time: 1s

Margin: 20 dB

Subranges: 3

Trace Frequency Level (dBuVim) Detector Delta Limit/dB
1 563.450000000 MHz 19.92 Quasi Peak -26.08
1 758.510000000 MHz 24.33 Quasi Peak -21.67
1 959.090000000 MHz 27.47 Quasi Peak -18.53
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8.1.71  512MHz, 200 MHz to 1000 MHz, Vertical Polarity Plot

02.Mar 21 1526

Preamp Input

Test Spec CISPR 22 Radiated Disturbances
Polarity
Horizontal
Time Domainh Scah !1 Range[
Scan Start: 200 MHz
Scan Stop: 1 GHz
Dietector: Trace 1: MAX PEAK
Transducer. TDS_M
Start Stop Step Meas RF
Frequency Frequency Size Res BYY Time Atten
Z00.000000 MH=z l.000000 GHz 30.00 kHz 120.00 kHz 50 nps Auto
® REW 120 kHz  mackee 1 11 |
13 1 a 22.3532 dEp¥im
Skep I0 AUTO BULSE REE 0 dE AUZIO BPREARBE 0N 491 .960000000 #H=x
dmaT 1 1 @Hz
¥n LIwIT CHECK ka3
- s=]
= x2 RN
- woa
[frcs e
Lz MWL\\:" g A
T
MW +
M“* i

Z0 dB INPUT1
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8.1.72 512MHz, 200 MHz to 1000 MHz, Vertical Polarity Table

02.Mar 21 15:26

Test Spec CISPR 22 Radiated Disturbances

Polarity
Horizontal

Final Measurement

Meas Time: 1s

Margin: 20 dB

Subranges: 2

Trace Frequency Level (dBuV/im) Detector Delta Limit/dB
1 746.450000000 MHz 23.85 Quasi Peak -22.15
1 958.880000000 MHz 27.52 Quasi Peak -18.48
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8.1.73 512MHz, above 1000 MHz, Horizontal Polarity Plot

Time Domain Scan (1 Range)

02.Mar 21 19:47

Scan Start: 1 GHz
Scan Stop: 12.5GHz
Detector: Trace 1: MAX PEAK  Trace 2: MAX PEAK
Transducer: TDS_05
Start Stop Step Meas RF
Frequency Frequency Size Res BW Time Atten Preamp Input
1.000000 GHz 12.500000 GHz 250.00 kHz 1.00 MHz 100 ps Auto 35 dB INPUTI1
® RBW 1 MHz
MT 500 ms
Step TD AUTO PULSE  Att 0 dB AUTO PREAMP LNA

aspv
im

1 ek
MAXH

o]

10 GHz
LIMIT CHECK PASS

il

12.5 GHz

6DB
ac
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8.1.74 512MHz, above 1000 MHz, Horizontal Polarity Table

Final Measurement

Level (dBuV/im) Detector

Delta Limit/dB

Meas Time: 500 ms
Margin: 40 dB
Subranges: 16
Trace Frequency
1 1.311000000 GHz
2 1.311000000 GHz
1 1.408000000 GHz
2 1.408000000 GHz
1 1.959250000 GHz
2 1.959250000 GHz
1 3.109750000 GHz
2 3.109750000 GHz
1 4.664750000 GHz
2 4.664750000 GHz
1 6.219750000 GHz
2 6.219750000 GHz
1 6.998000000 GHz
2 6.998000000 GHz
1 11.320750000 GHz
2 11.320750000 GHz

36

35
49
35

48
44

.37
49.
.51
.29
.20
47.
42.
.59
.70
49.
42.
46.
29.
41.
29.
41.

11

91
00

13
09
82
16
10
87
93

CISPR Averag
Max Peak
CISPR Averag
Max Peak
CISPR Averag
Max Peak
CISPR Averag
Max Peak
CISPR Averag
Max Peak
CISPR Averag
Max Peak
CISPR Averag
Max Peak
CISPR Averag
Max Peak

-17.

-18.

-18.

-12.

-9.

-11.

-24.

-24.

63

49

80

00

30

91

84

13
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8.1.75 512MHz, above 1000 MHz, Vertical Polarity Plot

Time Domain Scan (1 Range)

02.Mar 21 19:46

Scan Start: 1 GHz
Scan Stop: 12.5GHz
Detector: Trace 1: MAX PEAK  Trace 2: MAX PEAK
Transducer: TDS_05
Start Stop Step Meas RF
Frequency Frequency Size Res BW Time Atten Preamp Input
1.000000 GHz 12.500000 GHz 250.00 kHz 1.00 MHz 100 ps Auto 35 dB INPUTI1
® RBW 1 MHz
MT 500 ms
Step TD AUTO PULSE  Att 0 dB AUTO PREAMP LNA

aspv
im

1 ek
MAXH

o]

10 GHz
LIMIT CHECK PASE

12.5 GHz

6DB
ac

Page 1 of 2

Page 88 of 119

This test report shall not be reproduced except in full without the written and signed permission of Timco Engineering Inc. (IIA).


mailto:testing@timcoengr.com

TIMCO

ENGINEERING,Inc.

Timco Engineering, Inc., an IIA Company
849 NW State Road 45, Newberry, Florida 32669
(352) 472-5500 / testing@timcoengr.com

8.1.76 512MHz, above 1000 MHz, Vertical Polarity Table

Final Measurement

Level (dBuV/im) Detector

Delta Limit/dB

Meas Time: 500 ms
Margin: 40 dB
Subranges: 16
Trace Frequency
1 1.224750000 GHz
2 1.224750000 GHz
1 1.555000000 GHz
2 1.555000000 GHz
1 1.939000000 GHz
2 1.939000000 GHz
1 3.110000000 GHz
2 3.110000000 GHz
1 4.664750000 GHz
2 4.664750000 GHz
1 4.994500000 GHz
2 4.994500000 GHz
1 7.104500000 GHz
2 7.104500000 GHz
1 10.884500000 GHz
2 10.884500000 GHz

36

54

47
43

42

.73
48.
51.
.78
34.
.33
.55
48.
49.
51.
29.
.22
28.
41.
37.
44.

81
65

63

94
08
97
98

80
60
17
98

CISPR Averag
Max Peak
CISPR Averag
Max Peak
CISPR Averag
Max Peak
CISPR Averag
Max Peak
CISPR Averag
Max Peak
CISPR Averag
Max Peak
CISPR Averag
Max Peak
CISPR Averag
Max Peak

-17.

-2.

-19.

-10.

-4.

-24.

-25.

-16.

27

35

37

45

92

02

20

83
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8.2 Conducted Emissions

Limits from FCC 15.107 and test procedure from ANSI C63.4-2014.

Conducted Test Setup

10 10
cm cm EUT
— — 5

) NONCONDUCTIVE
' / TABLE 15X 1 METER
|

5
AN
AN
s 5,
' !
| | /
7 / ‘\ 80 em TO
GROUND PLANE
4
L}é 2
q—
/ -
/ / | |/
1 1 33 —»
31
33 1 v
/_ 40 cm
/ : ]
// CONDUCTING GROUND PLANE
EXTENDS AT LEAST 0.5 m
USN LV BEYOND EUT SYSTEM FOOTPRINT
LISN
] 3.2
R ——
_._‘—'_'/

“
BONDED TO GROUNDPLANE //
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Scanning, Line 1 Plot

Time Domain Scan (1 Range)

01.Mar 21 18:22

Scan Start: 150 kHz
Scan Stop: 30 MHz
Detector: Trace 1: MAXPEAK Trace 2: Average
Transducer: tdf_20
Start Stop Step Meas RF
Frequency Frequency Size Res BW Time Atten Preamp Input
150.000000 kHz 30.000000 MHz 2.25 kHz 9.00 kHz 500 ms Auto 0 dB INPUT2
® RBW 9 kHz
MT 2 s

Step TD AUTO PULSE  Att 10 dB AUTO  PREAMP OFF

4By | gg 1 MHz 10 MHz
LinrT cHfck

Leo cer
1 Px
=)

o
2 av
waxu [ eal o

Leo

l-so

Lao .

\\ \/M/V‘U'V\N“VW‘WWM\ ac

\/\/\\/\f |+ L‘N
2o
<
”\J s M
2o A A A AN AANAAARAAWIMT I
(AN A
ar
Manafiia] ] \/
o

150 kHz 30 MHz

Final Measurement

Meas Time: 2s

Margin: 20 dB

Subranges: 2

Trace Frequency Level (dBuV) Detector Delta Limit/dB
1 3.318000000 MHz 32.58 Quasi Peak -23.42
1 4.341750000 MHz 32.58 Quasi Peak -23.42
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8.2.2  Scanning, Line 2 Plot

01.Mar 21 18:27

Time Domain Scan (1 Range)

Scan Start: 150 kHz
Scan Stop: 30 MHz
Detector: Trace 1: MAX PEAK Trace 2: Average
Transducer: tdf_20
Start Stop Step Meas RF
Frequency Frequency Size Res BW Time Atten Preamp Input
150.000000 kHz 30.000000 MHz 2.25 kHz 9.00 kHz 500 ms Auto 0 dB INPUT2
® REW 9 kHz
MT 2 s

Step TD AUTO PULSE Att 10 dB AUTO PREAMP OFF

L IFT 1 Muz 10 MHzZ
L1nit crfcx

lso oL
1 Pk
)

7o
2 av
waxn | e wE

Lo

Lso

608
ac

\'\ PN MV\/WN\

L2o Y ﬂv b X ppnnnnkn tnarsk
/ ’\\/\/VVVW T \“‘NM\
A{E\‘“\MMNW\.J

Page 1 of 2

Page 92 of 119

This test report shall not be reproduced except in full without the written and signed permission of Timco Engineering Inc. (IIA).


mailto:testing@timcoengr.com

TIMCO

ENGINEERING,Inc.

Timco Engineering, Inc., an IIA Company
849 NW State Road 45, Newberry, Florida 32669
(352) 472-5500 / testing@timcoengr.com

8.2.3  Scanning, Line 2 Table

Final Measurement

Meas Time: 2s

Margin: 30dB

Subranges: 13

Trace Frequency Level (dBuV) Detector Delta Limit/dB
1 150.000000000 kHz 28.94 Quasi Peak -37.06
1 492.000000000 kHz 29.08 Quasi Peak -27.06
2 492.000000000 kHz 23.40 Average -22.74
1 969.000000000 kHz 22.92 Quasi Peak -33.08
2 1.212000000 MHz 19.91 Average -26.09
2 1.452750000 MHz 21.75 Average -24.25
1 1.457250000 MHz 27.71 Quasi Peak -28.29
2 3.583500000 MHz 22.08 Average -23.92
1 3.590250000 MHz 28.00 Quasi Peak -28.00
2 4.107750000 MHz 22.05 Average -23.95
1 4.969500000 MHz 26.47 Quasi Peak -29.53
2 6.504000000 MHz 20.76 Average -29.24
1 6.519750000 MHz 27.84 Quasi Peak -32.16

Transducer Table

Name: tdf_20
Interpolation: LIN
Comment:
Frequency Factor (dB)
150.00 kHz 0.19
170.00 kHz 0.17
200.00 kHz 0.16
250.00 kHz 0.13
300.00 kHz 0.12
350.00 kHz 0.12
400.00 kHz 0.11
500.00 kHz 0.12
600.00 kHz 0.12
700.00 kHz 0.11
800.00 kHz 0.13
900.00 kHz 0.12
1.00 MHz 0.21
1.20 MHz 0.22
1.50 MHz 0.28
2.00 MHz 0.37
2.50 MHz 0.41
3.00 MHz 0.59
4.00 MHz 0.40
5.00 MHz 0.47
7.00 MHz 0.63
10.00 MHz 0.88
15.00 MHz 1.08
20.00 MHz 1.01
30.00 MHz 1.80

ANS 25/2 Primary LISN IL Line 1 + Coax Cable IL

01.Mar 21 18:27
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824 25MHz, Line 1Plot

01.Mar 21 18:35

Time Domain Scan (1 Range)

Scan Start: 150 kHz
Scan Stop: 30 MHz
Detector: Trace 1: MAX PEAK Trace 2: Average
Transducer: tdf_20
Start Stop Step Meas RF
Frequency Frequency Size Res BW Time Atten Preamp Input
150.000000 kHz 30.000000 MHz 2.25 kHz 9.00 kHz 500 ms Auto 0 dB INPUT2
® REW 9 kHz
MT 2 s

Step TD AUTO PULSE Att 10 dB AUTO PREAMP OFF

L IFT 1 Muz 10 MHzZ
L1nit crfcx

lso oL
1 Pk
)

7o
2 av
waxn | e wE

Lo

Lso

608

L/ A
Lo gt /ﬁ d X A ANAAA MWW \‘«m

™ T W/

150 kHz 30 MHz
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8.2.5 25MHz Line 1 Table

Final Measurement

Meas Time: 2s

Margin: 30dB

Subranges: 12

Trace Frequency Level (dBuV) Detector Delta Limit/dB
1 487.500000000 kHz 32.92 Quasi Peak -23.29
2 487.500000000 kHz 23.58 Average -22.63
1 957.750000000 kHz 31.07 Quasi Peak -24.93
2 1.241250000 MHz 20.83 Average -25.17
2 1.470750000 MHz 21.87 Average -24.13
1 2.042250000 MHz 31.90 Quasi Peak -24.10
1 3.401250000 MHz 32.54 Quasi Peak -23.46
2 3.403500000 MHz 22.57 Average -23.43
2 3.666750000 MHz 22.28 Average -23.72
1 4.967250000 MHz 32.32 Quasi Peak -23.68
1 6.587250000 MHz 33.48 Quasi Peak -26.52
2 6.686250000 MHz 22.33 Average -27.67

Transducer Table

Name: tdf_20
Interpolation: LIN
Comment:
Frequency Factor (dB)
150.00 kHz 0.19
170.00 kHz 0.17
200.00 kHz 0.16
250.00 kHz 0.13
300.00 kHz 0.12
350.00 kHz 0.12
400.00 kHz 0.11
500.00 kHz 0.12
600.00 kHz 0.12
700.00 kHz 0.11
800.00 kHz 0.13
900.00 kHz 0.12
1.00 MHz 0.21
1.20 MHz 0.22
1.50 MHz 0.28
2.00 MHz 0.37
2.50 MHz 0.41
3.00 MHz 0.59
4.00 MHz 0.40
5.00 MHz 0.47
7.00 MHz 0.63
10.00 MHz 0.88
15.00 MHz 1.08
20.00 MHz 1.01
30.00 MHz 1.80

ANS 25/2 Primary LISN IL Line 1 + Coax Cable IL

01.Mar 21 18:35
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8.2.6 25MHz, Line 2 Plot

01.Mar 21 18:32

Time Domain Scan (1 Range)

Scan Start: 150 kHz
Scan Stop: 30 MHz
Detector: Trace 1: MAXPEAK Trace 2: Average
Transducer: tdf_20
Start Stop Step Meas RF
Frequency Frequency Size Res BW Time Atten Preamp Input
150.000000 kHz 30.000000 MHz 2.25 kHz 9.00 kHz 500 ms Auto 0 dB INPUT2
® RBW 9 kHz
MT 2 s

Step TD AUTO PULSE  Att 10 dB AUTO  PREAMP OFF

4By | gg 1 MHz 10 MHz
LinrT cHfck

Leo cer
1 Px
=)

o
2 av
waxu [ eal o

Leo

l-so

a0 .

Lao N " Alanin i

"\A U\/\/\l;.\/ LAATA AT +
. M, \L A
%o 1 V] K ahAana Uﬁuﬁul\un .
/ A\ UV \V\/\
|

N

o

150 kHz 30 MHz
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8.2.7 25MHz, Line 2 Table

Final Measurement

Meas Time: 2s

Margin: 30dB

Subranges: 13

Trace Frequency Level (dBuV) Detector Delta Limit/dB
1 161.250000000 kHz 22.84 Quasi Peak -42.56
2 487.500000000 kHz 22.85 Average -23.36
1 489.750000000 kHz 29.04 Quasi Peak -27.13
1 966.750000000 kHz 25.11 Quasi Peak -30.89
2 1.234500000 MHz 19.97 Average -26.03
1 1.464000000 MHz 27.71 Quasi Peak -28.29
2 1.470750000 MHz 21.76 Average -24.24
1 3.396750000 MHz 28.22 Quasi Peak -27.78
2 3.401250000 MHz 22.48 Average -23.52
2 3.675750000 MHz 22.27 Average -23.73
1 4.834500000 MHz 25.40 Quasi Peak -30.60
2 6.164250000 MHz 21.26 Average -28.74
1 6.441000000 MHz 28.84 Quasi Peak -31.16

Transducer Table

Name: tdf_20
Interpolation: LIN
Comment:
Frequency Factor (dB)
150.00 kHz 0.19
170.00 kHz 0.17
200.00 kHz 0.16
250.00 kHz 0.13
300.00 kHz 0.12
350.00 kHz 0.12
400.00 kHz 0.11
500.00 kHz 0.12
600.00 kHz 0.12
700.00 kHz 0.11
800.00 kHz 0.13
900.00 kHz 0.12
1.00 MHz 0.21
1.20 MHz 0.22
1.50 MHz 0.28
2.00 MHz 0.37
2.50 MHz 0.41
3.00 MHz 0.59
4.00 MHz 0.40
5.00 MHz 0.47
7.00 MHz 0.63
10.00 MHz 0.88
15.00 MHz 1.08
20.00 MHz 1.01
30.00 MHz 1.80

ANS 25/2 Primary LISN IL Line 1 + Coax Cable IL

01.Mar 21 18:32
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8.2.8 54MHz, Line 1 Plot

Time Domain Scan (1 Range)

01.Mar 21 18:37

Scan Start: 150 kHz
Scan Stop: 30 MHz
Detector: Trace 1: MAX PEAK Trace 2: Average
Transducer: tdf_20
Start Stop Step Meas RF
Frequency Frequency Size Res BW Time Atten Preamp Input
150.000000 kHz 30.000000 MHz 2.25 kHz 9.00 kHz 500 ms Auto 0 dB INPUT2
® REW 9 kHz
MT 2 s

Step TD AUTO PULSE Att 10 dB AUTO PREAMP OFF

L IFT 1 Muz 10 MHzZ
L1nit crfcx

lso oL
1 Pk
)

7o
2 av
waxn | e wE
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Lso

Lao on

\ N“ e ac

! ANV
bao =
i AWA
|2 A N ANAAA /WMM‘*
VYV
+ X
lw\‘ \A/
A
0

150 kHz

30 MHz
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8.29 54MHz Line 1 Table

Final Measurement

Meas Time: 2s

Margin: 30dB

Subranges: 14

Trace Frequency Level (dBuV) Detector Delta Limit/dB
1 150.000000000 kHz 29.49 Quasi Peak -36.51
1 366.000000000 kHz 16.87 Quasi Peak -41.72
1 487.500000000 kHz 32.96 Quasi Peak -23.25
2 487.500000000 kHz 23.57 Average -22.64
1 957.750000000 kHz 31.09 Quasi Peak -24.91
2 1.239000000 MHz 20.91 Average -25.09
1 1.468500000 MHz 31.76 Quasi Peak -24.24
2 1.470750000 MHz 22.02 Average -23.98
2 3.392250000 MHz 22.56 Average -23.44
1 3.401250000 MHz 32.49 Quasi Peak -23.51
2 3.941250000 MHz 22.39 Average -23.61
1 4.947000000 MHz 32.49 Quasi Peak -23.51
1 6.600750000 MHz 33.55 Quasi Peak -26.45
2 6.675000000 MHz 22.43 Average -27.57

Transducer Table

Name: tdf_20
Interpolation: LIN
Comment:
Frequency Factor (dB)
150.00 kHz 0.19
170.00 kHz 0.17
200.00 kHz 0.16
250.00 kHz 0.13
300.00 kHz 0.12
350.00 kHz 0.12
400.00 kHz 0.11
500.00 kHz 0.12
600.00 kHz 0.12
700.00 kHz 0.11
800.00 kHz 0.13
900.00 kHz 0.12
1.00 MHz 0.21
1.20 MHz 0.22
1.50 MHz 0.28
2.00 MHz 0.37
2.50 MHz 0.41
3.00 MHz 0.59
4.00 MHz 0.40
5.00 MHz 0.47
7.00 MHz 0.63
10.00 MHz 0.88
15.00 MHz 1.08
20.00 MHz 1.01
30.00 MHz 1.80

ANS 25/2 Primary LISN IL Line 1 + Coax Cable IL

01.Mar 21 18:37
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8.210 54MHz, Line 2 Plot

01.Mar 21 18:40

Time Domain Scan (1 Range)

Scan Start: 150 kHz
Scan Stop: 30 MHz
Detector: Trace 1: MAXPEAK Trace 2: Average
Transducer: tdf_20
Start Stop Step Meas RF
Frequency Frequency Size Res BW Time Atten Preamp Input
150.000000 kHz 30.000000 MHz 2.25 kHz 9.00 kHz 500 ms Auto 0 dB INPUT2
® RBW 9 kHz
MT 2 s

Step TD AUTO PULSE  Att 10 dB AUTO  PREAMP OFF

4By | gg 1 MHz 10 MHz
LinrT cHfck

Leo cer
1 Px
=)

o
2 av
waxu [ eal o
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VWULENSEEIR
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SR

¢
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150 kHz 30 MHz
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8.2.11 54MHz, Line 2 Table

Final Measurement

Meas Time: 2s

Margin: 30dB

Subranges: 13

Trace Frequency Level (dBuV) Detector Delta Limit/dB
1 152.250000000 kHz 30.36 Quasi Peak -35.52
2 487.500000000 kHz 23.10 Average -23.11
1 492.000000000 kHz 28.80 Quasi Peak -27.33
2 1.243500000 MHz 20.23 Average -25.77
1 1.245750000 MHz 25.84 Quasi Peak -30.16
1 1.466250000 MHz 27.78 Quasi Peak -28.22
2 1.470750000 MHz 21.82 Average -24.18
1 3.396750000 MHz 28.28 Quasi Peak -27.72
2 3.412500000 MHz 22.45 Average -23.55
2 3.689250000 MHz 22.22 Average -23.78
1 4.805250000 MHz 26.54 Quasi Peak -29.46
2 6.162000000 MHz 20.73 Average -29.27
1 6.713250000 MHz 27.89 Quasi Peak -32.11

Transducer Table

Name: tdf_20
Interpolation: LIN
Comment:
Frequency Factor (dB)
150.00 kHz 0.19
170.00 kHz 0.17
200.00 kHz 0.16
250.00 kHz 0.13
300.00 kHz 0.12
350.00 kHz 0.12
400.00 kHz 0.11
500.00 kHz 0.12
600.00 kHz 0.12
700.00 kHz 0.11
800.00 kHz 0.13
900.00 kHz 0.12
1.00 MHz 0.21
1.20 MHz 0.22
1.50 MHz 0.28
2.00 MHz 0.37
2.50 MHz 0.41
3.00 MHz 0.59
4.00 MHz 0.40
5.00 MHz 0.47
7.00 MHz 0.63
10.00 MHz 0.88
15.00 MHz 1.08
20.00 MHz 1.01
30.00 MHz 1.80

ANS 25/2 Primary LISN IL Line 1 + Coax Cable IL

01.Mar 21 18:40
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8.2.12 108MHz, Line 1 Plot

Time Domain Scan (1 Range)

01.Mar 21 18:45

Scan Start: 150 kHz
Scan Stop: 30 MHz
Detector: Trace 1: MAX PEAK Trace 2: Average
Transducer: tdf_20
Start Stop Step Meas RF
Frequency Frequency Size Res BW Time Atten Preamp Input
150.000000 kHz 30.000000 MHz 2.25 kHz 9.00 kHz 500 ms Auto 0 dB INPUT2
® REW 9 kHz
MT 2 s

Step TD AUTO PULSE Att 10 dB AUTO PREAMP OFF

L IFT 1 Muz 10 MHzZ
L1nit crfcx

lso oL
1 Pk
)

7o
2 av
waxn | e wE

Lo

Lso

40 6DB

AN MV"VM“ ae
(VP
- A NaVAT AN A M,
o ¥k
e

L | ) X A ARNAAR M\Mjwﬂw" J /\

B AR AL Al .

R \A/ /\

0

150 kHz 30 MHz

Page 1 of 2

Page 102 of 119

This test report shall not be reproduced except in full without the written and signed permission of Timco Engineering Inc. (IIA).


mailto:testing@timcoengr.com

TIMCO

ENGINEERING,Inc.

Timco Engineering, Inc., an IIA Company
849 NW State Road 45, Newberry, Florida 32669
(352) 472-5500 / testing@timcoengr.com

8.2.13 108MHz, Line 1 Table

Final Measurement

Meas Time: 2s

Margin: 30dB

Subranges: 15

Trace Frequency Level (dBuV) Detector Delta Limit/dB
1 152.250000000 kHz 31.30 Quasi Peak -34.58
1 368.250000000 kHz 21.38 Quasi Peak -37.16
2 487.500000000 kHz 23.75 Average -22.46
1 489.750000000 kHz 32.86 Quasi Peak -23.31
1 962.250000000 kHz 30.94 Quasi Peak -25.06
2 1.243500000 MHz 21.11 Average -24.89
1 1.767750000 MHz 31.67 Quasi Peak -24.33
2 2.042250000 MHz 22.14 Average -23.86
2 3.399000000 MHz 22.70 Average -23.30
1 3.410250000 MHz 32.49 Quasi Peak -23.51
2 4.233750000 MHz 22.55 Average -23.45
1 4.998750000 MHz 32.77 Quasi Peak -23.23
1 6.641250000 MHz 33.49 Quasi Peak -26.51
2 6.666000000 MHz 22.51 Average -27.49
1 13.560000000 MHz 22.78 Quasi Peak -37.22

Transducer Table

Name: tdf_20
Interpolation: LIN
Comment:
Frequency Factor (dB)
150.00 kHz 0.19
170.00 kHz 0.17
200.00 kHz 0.16
250.00 kHz 0.13
300.00 kHz 0.12
350.00 kHz 0.12
400.00 kHz 0.11
500.00 kHz 0.12
600.00 kHz 0.12
700.00 kHz 0.11
800.00 kHz 0.13
900.00 kHz 0.12
1.00 MHz 0.21
1.20 MHz 0.22
1.50 MHz 0.28
2.00 MHz 0.37
2.50 MHz 0.41
3.00 MHz 0.59
4.00 MHz 0.40
5.00 MHz 0.47
7.00 MHz 0.63
10.00 MHz 0.88
15.00 MHz 1.08
20.00 MHz 1.01
30.00 MHz 1.80

ANS 25/2 Primary LISN IL Line 1 + Coax Cable IL

01.Mar 21 18:45
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TIMCO

ENGINEERING,Inc.

8.2.14 108MHz, Line 2 Plot

01.Mar 21 18:42

Time Domain Scan (1 Range)

Scan Start: 150 kHz
Scan Stop: 30 MHz
Detector: Trace 1: MAXPEAK Trace 2: Average
Transducer: tdf_20
Start Stop Step Meas RF
Frequency Frequency Size Res BW Time Atten Preamp Input
150.000000 kHz 30.000000 MHz 2.25 kHz 9.00 kHz 500 ms Auto 0 dB INPUT2
® RBW 9 kHz
MT 2 s

Step TD AUTO PULSE  Att 10 dB AUTO  PREAMP OFF
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8.2.15 108MHz, Line 2 Table

Final Measurement

Meas Time: 2s

Margin: 30dB

Subranges: 14

Trace Frequency Level (dBuV) Detector Delta Limit/dB
1 150.000000000 kHz 31.35 Quasi Peak -34.65
1 289.500000000 kHz 22.47 Quasi Peak -38.07
2 487.500000000 kHz 23.10 Average -23.11
1 489.750000000 kHz 28.95 Quasi Peak -27.22
1 1.225500000 MHz 25.79 Quasi Peak -30.21
2 1.243500000 MHz 20.38 Average -25.62
1 1.468500000 MHz 27.61 Quasi Peak -28.39
2 1.470750000 MHz 21.77 Average -24.23
1 3.378750000 MHz 28.03 Quasi Peak =27.97
2 3.399000000 MHz 22.43 Average -23.57
2 3.684750000 MHz 22.30 Average -23.70
1 4.805250000 MHz 26.60 Quasi Peak -29.40
2 6.159750000 MHz 20.71 Average -29.29
1 6.720000000 MHz 27.44 Quasi Peak -32.56

Transducer Table

Name: tdf_20
Interpolation: LIN
Comment:
Frequency Factor (dB)
150.00 kHz 0.19
170.00 kHz 0.17
200.00 kHz 0.16
250.00 kHz 0.13
300.00 kHz 0.12
350.00 kHz 0.12
400.00 kHz 0.11
500.00 kHz 0.12
600.00 kHz 0.12
700.00 kHz 0.11
800.00 kHz 0.13
900.00 kHz 0.12
1.00 MHz 0.21
1.20 MHz 0.22
1.50 MHz 0.28
2.00 MHz 0.37
2.50 MHz 0.41
3.00 MHz 0.59
4.00 MHz 0.40
5.00 MHz 0.47
7.00 MHz 0.63
10.00 MHz 0.88
15.00 MHz 1.08
20.00 MHz 1.01
30.00 MHz 1.80

ANS 25/2 Primary LISN IL Line 1 + Coax Cable IL

01.Mar 21 18:42
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TIMCO

ENGINEERING,Inc.

8.2.16 174MHz, Line 1 Plot

01.Mar 21 18:47

Time Domain Scan (1 Range)

Scan Start: 150 kHz
Scan Stop: 30 MHz
Detector: Trace 1: MAX PEAK Trace 2: Average
Transducer: tdf_20
Start Stop Step Meas RF
Frequency Frequency Size Res BW Time Atten Preamp Input
150.000000 kHz 30.000000 MHz 2.25 kHz 9.00 kHz 500 ms Auto 0 dB INPUT2
® REW 9 kHz
MT 2 s

Step TD AUTO PULSE Att 10 dB AUTO PREAMP OFF
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8.2.17 174MHz, Line 1 Table

Final Measurement

Meas Time: 2s

Margin: 30dB

Subranges: 14

Trace Frequency Level (dBuV) Detector Delta Limit/dB
1 161.250000000 kHz 32.64 Quasi Peak -32.76
1 255.750000000 kHz 27.45 Quasi Peak -34.11
2 487.500000000 kHz 23.46 Average -22.75
1 492.000000000 kHz 32.29 Quasi Peak -23.85
1 964.500000000 kHz 31.22 Quasi Peak -24.78
2 1.243500000 MHz 21.19 Average -24.81
1 2.033250000 MHz 31.95 Quasi Peak -24.05
2 2.046750000 MHz 22.08 Average -23.92
1 3.414750000 MHz 32.68 Quasi Peak -23.32
2 3.414750000 MHz 22.73 Average -23.27
2 3.977250000 MHz 22.57 Average -23.43
1 4.483500000 MHz 32.70 Quasi Peak -23.30
1 6.942750000 MHz 33.28 Quasi Peak -26.72
2 9.690000000 MHz 26.01 Average -23.99

Transducer Table

Name: tdf_20
Interpolation: LIN
Comment:
Frequency Factor (dB)
150.00 kHz 0.19
170.00 kHz 0.17
200.00 kHz 0.16
250.00 kHz 0.13
300.00 kHz 0.12
350.00 kHz 0.12
400.00 kHz 0.11
500.00 kHz 0.12
600.00 kHz 0.12
700.00 kHz 0.11
800.00 kHz 0.13
900.00 kHz 0.12
1.00 MHz 0.21
1.20 MHz 0.22
1.50 MHz 0.28
2.00 MHz 0.37
2.50 MHz 0.41
3.00 MHz 0.59
4.00 MHz 0.40
5.00 MHz 0.47
7.00 MHz 0.63
10.00 MHz 0.88
15.00 MHz 1.08
20.00 MHz 1.01
30.00 MHz 1.80

ANS 25/2 Primary LISN IL Line 1 + Coax Cable IL

01.Mar 21 18:47

Page 2 of 2

Page 107 of 119

This test report shall not be reproduced except in full without the written and signed permission of Timco Engineering Inc. (IIA).


mailto:testing@timcoengr.com

Timco Engineering, Inc., an IIA Company
849 NW State Road 45, Newberry, Florida 32669
(352) 472-5500 / testing@timcoengr.com

TIMCO

ENGINEERING,Inc.

8.2.18 174MHz, Line 2 Plot

01.Mar 21 18:50

Time Domain Scan (1 Range)

Scan Start: 150 kHz
Scan Stop: 30 MHz
Detector: Trace 1: MAXPEAK Trace 2: Average
Transducer: tdf_20
Start Stop Step Meas RF
Frequency Frequency Size Res BW Time Atten Preamp Input
150.000000 kHz 30.000000 MHz 2.25 kHz 9.00 kHz 500 ms Auto 0 dB INPUT2
® RBW 9 kHz
MT 2 s

Step TD AUTO PULSE  Att 10 dB AUTO  PREAMP OFF
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8.219 174MHz, Line 2 Table

Final Measurement

Meas Time: 2s

Margin: 30dB

Subranges: 14

Trace Frequency Level (dBuV) Detector Delta Limit/dB
1 163.500000000 kHz 32.83 Quasi Peak -32.46
1 255.750000000 kHz 27.16 Quasi Peak -34.41
1 483.000000000 kHz 28.51 Quasi Peak -27.78
2 487.500000000 kHz 22.80 Average -23.41
1 993.750000000 kHz 22.40 Quasi Peak -33.60
2 1.248000000 MHz 20.29 Average -25.71
1 2.037750000 MHz 27.46 Quasi Peak -28.54
2 2.062500000 MHz 21.78 Average -24.22
1 3.401250000 MHz 28.25 Quasi Peak =27.75
2 3.421500000 MHz 22.41 Average -23.59
2 3.702750000 MHz 22.29 Average -23.71
1 4.816500000 MHz 26.89 Quasi Peak -29.11
2 6.175500000 MHz 20.72 Average -29.28
1 6.704250000 MHz 26.86 Quasi Peak -33.14

Transducer Table

Name: tdf_20
Interpolation: LIN
Comment:
Frequency Factor (dB)
150.00 kHz 0.19
170.00 kHz 0.17
200.00 kHz 0.16
250.00 kHz 0.13
300.00 kHz 0.12
350.00 kHz 0.12
400.00 kHz 0.11
500.00 kHz 0.12
600.00 kHz 0.12
700.00 kHz 0.11
800.00 kHz 0.13
900.00 kHz 0.12
1.00 MHz 0.21
1.20 MHz 0.22
1.50 MHz 0.28
2.00 MHz 0.37
2.50 MHz 0.41
3.00 MHz 0.59
4.00 MHz 0.40
5.00 MHz 0.47
7.00 MHz 0.63
10.00 MHz 0.88
15.00 MHz 1.08
20.00 MHz 1.01
30.00 MHz 1.80

ANS 25/2 Primary LISN IL Line 1 + Coax Cable IL

01.Mar 21 18:50
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TIMCO

ENGINEERING,Inc.

8.2.20 406MHz, Line 1 Plot

01.Mar 21 18:55

Time Domain Scan (1 Range)

Scan Start: 150 kHz
Scan Stop: 30 MHz
Detector: Trace 1: MAX PEAK Trace 2: Average
Transducer: tdf_20
Start Stop Step Meas RF
Frequency Frequency Size Res BW Time Atten Preamp Input
150.000000 kHz 30.000000 MHz 2.25 kHz 9.00 kHz 500 ms Auto 0 dB INPUT2
® REW 9 kHz
MT 2 s

Step TD AUTO PULSE Att 10 dB AUTO PREAMP OFF
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8.2.21 406MHz, Line 1 Table

Final Measurement

Meas Time: 2s

Margin: 30dB

Subranges: 14

Trace Frequency Level (dBuV) Detector Delta Limit/dB
1 152.250000000 kHz 33.55 Quasi Peak -32.33
1 375.000000000 kHz 21.91 Quasi Peak -36.48
1 487.500000000 kHz 32.89 Quasi Peak -23.32
2 487.500000000 kHz 23.73 Average -22.48
1 964.500000000 kHz 31.05 Quasi Peak -24.95
2 1.243500000 MHz 21.22 Average -24.78
2 2.051250000 MHz 21.96 Average -24.04
1 2.067000000 MHz 31.68 Quasi Peak -24.32
2 3.412500000 MHz 22.63 Average -23.37
1 3.414750000 MHz 32.57 Quasi Peak -23.43
2 3.698250000 MHz 22.49 Average -23.51
1 4.742250000 MHz 32.62 Quasi Peak -23.38
2 6.182250000 MHz 22.49 Average -27.51
1 6.652500000 MHz 33.57 Quasi Peak -26.43

Transducer Table

Name: tdf_20
Interpolation: LIN
Comment:
Frequency Factor (dB)
150.00 kHz 0.19
170.00 kHz 0.17
200.00 kHz 0.16
250.00 kHz 0.13
300.00 kHz 0.12
350.00 kHz 0.12
400.00 kHz 0.11
500.00 kHz 0.12
600.00 kHz 0.12
700.00 kHz 0.11
800.00 kHz 0.13
900.00 kHz 0.12
1.00 MHz 0.21
1.20 MHz 0.22
1.50 MHz 0.28
2.00 MHz 0.37
2.50 MHz 0.41
3.00 MHz 0.59
4.00 MHz 0.40
5.00 MHz 0.47
7.00 MHz 0.63
10.00 MHz 0.88
15.00 MHz 1.08
20.00 MHz 1.01
30.00 MHz 1.80

ANS 25/2 Primary LISN IL Line 1 + Coax Cable IL

01.Mar 21 18:55
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TIMCO

ENGINEERING,Inc.

8.2.22 406MHz, Line 2 Plot

01.Mar 21 18:52

Time Domain Scan (1 Range)

Scan Start: 150 kHz
Scan Stop: 30 MHz
Detector: Trace 1: MAXPEAK Trace 2: Average
Transducer: tdf_20
Start Stop Step Meas RF
Frequency Frequency Size Res BW Time Atten Preamp Input
150.000000 kHz 30.000000 MHz 2.25 kHz 9.00 kHz 500 ms Auto 0 dB INPUT2
® RBW 9 kHz
MT 2 s

Step TD AUTO PULSE  Att 10 dB AUTO  PREAMP OFF
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8.21 406MHz, Line 2 Table

Final Measurement

Meas Time: 2s

Margin: 30dB

Subranges: 14

Trace Frequency Level (dBuV) Detector Delta Limit/dB
1 159.000000000 kHz 32.39 Quasi Peak -33.13
1 363.750000000 kHz 21.76 Quasi Peak -36.89
1 485.250000000 kHz 28.97 Quasi Peak -27.28
2 487.500000000 kHz 23.13 Average -23.08
1 987.000000000 kHz 22.37 Quasi Peak -33.63
2 1.243500000 MHz 20.40 Average -25.60
1 1.765500000 MHz 27.28 Quasi Peak -28.72
2 2.044500000 MHz 21.73 Average -24.27
1 3.390000000 MHz 28.19 Quasi Peak -27.81
2 3.410250000 MHz 22.43 Average -23.57
2 3.680250000 MHz 22.18 Average -23.82
1 4.798500000 MHz 27.13 Quasi Peak -28.87
2 6.164250000 MHz 20.74 Average -29.26
1 6.420750000 MHz 27.06 Quasi Peak -32.94

Transducer Table

Name: tdf_20
Interpolation: LIN
Comment:
Frequency Factor (dB)
150.00 kHz 0.19
170.00 kHz 0.17
200.00 kHz 0.16
250.00 kHz 0.13
300.00 kHz 0.12
350.00 kHz 0.12
400.00 kHz 0.11
500.00 kHz 0.12
600.00 kHz 0.12
700.00 kHz 0.11
800.00 kHz 0.13
900.00 kHz 0.12
1.00 MHz 0.21
1.20 MHz 0.22
1.50 MHz 0.28
2.00 MHz 0.37
2.50 MHz 0.41
3.00 MHz 0.59
4.00 MHz 0.40
5.00 MHz 0.47
7.00 MHz 0.63
10.00 MHz 0.88
15.00 MHz 1.08
20.00 MHz 1.01
30.00 MHz 1.80

ANS 25/2 Primary LISN IL Line 1 + Coax Cable IL

01.Mar 21 18:52
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TIMCO

ENGINEERING,Inc.

8.2.2 512MHz, Line 1 Plot

01.Mar 21 18:58

Time Domain Scan (1 Range)

Scan Start: 150 kHz
Scan Stop: 30 MHz
Detector: Trace 1: MAX PEAK Trace 2: Average
Transducer: tdf_20
Start Stop Step Meas RF
Frequency Frequency Size Res BW Time Atten Preamp Input
150.000000 kHz 30.000000 MHz 2.25 kHz 9.00 kHz 500 ms Auto 0 dB INPUT2
® REW 9 kHz
MT 2 s

Step TD AUTO PULSE Att 10 dB AUTO PREAMP OFF
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8.2.3 512MHz, Line 1 Table

Final Measurement

Meas Time: 2s

Margin: 30dB

Subranges: 14

Trace Frequency Level (dBuV) Detector Delta Limit/dB
1 150.000000000 kHz 33.50 Quasi Peak -32.50
1 368.250000000 kHz 22.89 Quasi Peak -35.65
2 485.250000000 kHz 23.29 Average -22.96
1 487.500000000 kHz 32.66 Quasi Peak -23.55
1 969.000000000 kHz 31.52 Quasi Peak -24.48
2 1.241250000 MHz 21.00 Average -25.00
1 2.073750000 MHz 31.78 Quasi Peak -24.22
2 2.076000000 MHz 22.12 Average -23.88
1 3.439500000 MHz 32.70 Quasi Peak -23.30
2 3.450750000 MHz 22.62 Average -23.38
1 3.689250000 MHz 32.47 Quasi Peak -23.53
2 4.294500000 MHz 22.45 Average -23.55
2 6.236250000 MHz 22.42 Average -27.58
1 6.684000000 MHz 33.62 Quasi Peak -26.38

Transducer Table

Name: tdf_20
Interpolation: LIN
Comment:
Frequency Factor (dB)
150.00 kHz 0.19
170.00 kHz 0.17
200.00 kHz 0.16
250.00 kHz 0.13
300.00 kHz 0.12
350.00 kHz 0.12
400.00 kHz 0.11
500.00 kHz 0.12
600.00 kHz 0.12
700.00 kHz 0.11
800.00 kHz 0.13
900.00 kHz 0.12
1.00 MHz 0.21
1.20 MHz 0.22
1.50 MHz 0.28
2.00 MHz 0.37
2.50 MHz 0.41
3.00 MHz 0.59
4.00 MHz 0.40
5.00 MHz 0.47
7.00 MHz 0.63
10.00 MHz 0.88
15.00 MHz 1.08
20.00 MHz 1.01
30.00 MHz 1.80

ANS 25/2 Primary LISN IL Line 1 + Coax Cable IL
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TIMCO

ENGINEERING,Inc.

8.24 512MHz, Line 2 Plot

01.Mar 21 19:00

Time Domain Scan (1 Range)

Scan Start: 150 kHz
Scan Stop: 30 MHz
Detector: Trace 1: MAXPEAK Trace 2: Average
Transducer: tdf_20
Start Stop Step Meas RF
Frequency Frequency Size Res BW Time Atten Preamp Input
150.000000 kHz 30.000000 MHz 2.25 kHz 9.00 kHz 500 ms Auto 0 dB INPUT2
® RBW 9 kHz
MT 2 s

Step TD AUTO PULSE  Att 10 dB AUTO  PREAMP OFF
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8.2.5 512MHz, Line 2 Table

Final Measurement

Meas Time: 2s

Margin: 30dB

Subranges: 14

Trace Frequency Level (dBuV) Detector Delta Limit/dB
1 150.000000000 kHz 34.15 Quasi Peak -31.85
1 271.500000000 kHz 27.30 Quasi Peak -33.77
1 487.500000000 kHz 28.85 Quasi Peak -27.36
2 494.250000000 kHz 22.70 Average -23.39
1 786.750000000 kHz 17.58 Quasi Peak -38.42
2 1.245750000 MHz 20.32 Average -25.68
1 2.071500000 MHz 27.41 Quasi Peak -28.59
2 2.078250000 MHz 21.73 Average -24.27
1 3.423750000 MHz 28.04 Quasi Peak -27.96
2 3.446250000 MHz 22.26 Average -23.74
2 3.727500000 MHz 22.22 Average -23.78
1 4.872750000 MHz 26.64 Quasi Peak -29.36
2 6.231750000 MHz 20.66 Average -29.34
1 6.254250000 MHz 27.71 Quasi Peak -32.29

Transducer Table

Name: tdf_20
Interpolation: LIN
Comment:
Frequency Factor (dB)
150.00 kHz 0.19
170.00 kHz 0.17
200.00 kHz 0.16
250.00 kHz 0.13
300.00 kHz 0.12
350.00 kHz 0.12
400.00 kHz 0.11
500.00 kHz 0.12
600.00 kHz 0.12
700.00 kHz 0.11
800.00 kHz 0.13
900.00 kHz 0.12
1.00 MHz 0.21
1.20 MHz 0.22
1.50 MHz 0.28
2.00 MHz 0.37
2.50 MHz 0.41
3.00 MHz 0.59
4.00 MHz 0.40
5.00 MHz 0.47
7.00 MHz 0.63
10.00 MHz 0.88
15.00 MHz 1.08
20.00 MHz 1.01
30.00 MHz 1.80

ANS 25/2 Primary LISN IL Line 1 + Coax Cable IL

01.Mar 21 19:00
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9. ANNEX-A - Photographs of the EUT

Photographs of the EUT and any manufacturer supplied accessories to be used with the EUT are in a

separate document.

10. ANNEX-B — Test Setup Photographs

Test setup photographs are located in a separate document.

1. History of Test Report Changes

Test Report # Revision # Description Date of Issue
TR_0945-21.FCC_158_Scanning 1 Initial release 3/2/2021
Reciever_]1
1 Revised test Dates and page 5 3/24/2021
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